ENTACT & Associates, LLC
1010 Executive Ct., Suite 280
Westmont, Illinois 60559
(630) 986-2900

(630) 986-0653 (fax)

Transmittal

KeySpan-Bay Shore Former Manufactured Gas Plant Site (PHASE 11)

Transmittal Number: ENT-NE7037-T-311

Date: October 14, 2008

To: Clayton Smith (de maximis, inc.)

From: Adam Ewert

cc: None

File: 2.19

Subject: ENTACT Submittal — Phase 11 Compiled Compaction Reports

Submittal Reference Number: 02300 3.11.3

ENTACT

WM oW

enta

ct.com

Documents Transmitted:
See above reference

Co

ies

Approval Comments
O No Approval Required

O Approval Required

O Response Required

O Revised and Resubmitted as Noted

X Information Only

Name:

Signature:

Date: / /
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Report#: O08EE-006

Client: Entact Environmental Date: 6/11/2008
66 North Clinton Avenue Lab# : 8782
Bay Shore, NY 11706 Work Order #: 123919
Project: NE7037
Sample: NE7037-REUSE-Q2
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client On SM0/2008 DELIVERED BY: MTL
% MOISTURE DRY DENSITY
45 1276
7.1 129.8
10.2 130.8
12.8 128.2
15.2 1254
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
9.0 % @ 130.6 LBS./CUL. FT.
1340 +
g 132.0 + .
& 1300 F
£ 1280 +
2
g 1260 +
a
> 1240 +
o
Q 1220 +
1200
00 20 40 60 80 100 120 140 16.0 180 200
% MOISTURE

Reported To:—

Submitted By: Materials Testing Lab, Inc.
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Materials Testing L.ab Inc.
NY Metropelitan Regionai Office / Corporate Headguarters
45 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 « Fax (631} 815-1901 - www.materials-testing.com

Report #: O7EE-004
Client; Entact Environmental Date: 8/22/2007
66 North Clinton Avenue Labi# : 8344
Bay Shore, NY 11706 Work Order #: 108298
Project: NE7037
Sample: NE7037-SAND-03
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Methcd: ASTM D1557 "C"
Sampled By: Client On 8/21/2007 DELIWVERED BY: Client
% MOISTURE DRY DENSITY
56 121.2
8.2 123.5
11.0 124.1
13.1 123.6
15.8 121.8
OPTIMURM MOISTURE MAXIMUM DRY DENSITY
107 % @ 124.1 LBS/CU FT.
129.0 +
igr: 127.0 +
= 1250 +
>
g 1230 /'/
w 121.0 +
)
% 119.0 +
17.0 +
115.0
00 20 40 60 80 100 120 140 160 180 200
% MOISTURE
Reported To:--

Submitted By: Materials Testing-

#

The MT Group: » New York City » Long Island « Edison, NJ « Wallingford, CT *Dover, DE » Neffs, PA



Repori#: O8EE-

Client: Entact Environmental Date: 7/11/2008
66 North Clinton Avenue Labi# : 8838
Bay Shore, NY 11706 Work Order #:
Project: NE7037
Sample: NE7037-SAND-15
Test: Laboratory Compaction Characteristics of Soil Using Modified Eiffort
Method: ASTM D1557 "C"
Sampled By: Client On 7/10/2008 DELIVERED BY: MTL
% MOISTURE DRY DENSITY
42 127.1
8.9 1285
96 129.9
11.8 127.4
14.7 121.4
OPTHIUM MOISTURE MAXIMUM DRY DENSITY
8.4 % @ 130.0 LBS./CU. FT.
134.0 +
g 1320 +
a. 130.0
£ 1280 + /
2
Z 1260 +
Q
> 1240 +
&
0 1220 +
120.0
00 20 40 60 80 100 120 140 16.0 18.0 200
% MOISTURE

Reported To:--

Submitted By: Materials Testing Lab, inc.



Report#:  OBEE-OD4

Client: Entact Environmental Date: Bl472008
66 North Clinton Avenue Lab#: 5788
Bay Shore, NY 11706 Work Order #: 123453
Project: NE7037
Sample: NE7037-Sand-10
Test: Laboratory Compaction Characteristics of Seil Using Medified Effort
Method: ASTM D1557 C"
Sampled By: Client On 5/30/2008 DELIVERED BY: MTL
% MOISTURE DRY DENSITY
52 126.9
77 4288
10.5 128.9
134 128.8
15.9 123.2
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
83 % @ 1296 LBS/ACU.FT.
134.0 +
g 1320 +
& 1300 + »
£ 1280 4 /
(Y2
5 1260 +
O
> 1240 +
&
Q 1220 ¢ \\
120.0
00 20 40 60 80 100 12.0 140 160 180 200
% MOISTURE
Reported To:--

Submitted By: Materials Testing Lab, Inc.



e B
el }*’-ﬁ
Report#:  0O8EE-
Client: Entact Environmental Date: 7/41/2008
66 North Clinton Avenue Lab# : 8880.1
Bay Shore, NY 11706 Work Order #:
Project: NE7037
Sample: NE7037-SAND-18
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C”
Sampled By: Client On 8/5/2008 DELIVERED BY: MTL
% MOISTURE DRY DENSITY
35 10B.8
5.5 107.5
77 108.5
10.1 104.9
13.2 101.2
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
53% @ 167.4 LBS./CU. FT.
108.0 4
g 1070 + P
o 1050 +
£ 1030 +
2
£ 1010 +
0
-~ 990 +
i
Q g70 ¢+
950
0C 20 40 60 80 100 120 140 16.0 180 200
% MOISTURE

Reported To:—

Submitted By: Materials Testing Lab, inc.



Materials Testing Lab Inc.
NY Metropelitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phene (631) 815-1900 = Fax (631) 815-1501 = www.materials-testing.com

e o
Report #: 07EE-011
Client: Entact Environmental Date: 9/6/2007
66 North Clinton Avenue Labi# : 8371
Bay Shore, NY 11706 Work Order #: 108679
Project: NE7037
Sample: NE7037-REUSE-01
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client On 9/5/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
3.9 124.5
6.1 126.5
10.7 127.9
13.4 126.2
16.8 123.8
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
96 % @ 1279 1.BS./CU. FT.
129.0 +
LOL 127.0 4+
S 1250 1
-
g 123.0 +
w 121.0 +
L0
! E 118.0 +
o d
| 115.0
00 20 40 60 80 100 120 1490 18.0 180 200

‘ % MOISTURE ;

Reported To:--

-

Submitted By: Materials Testing Lab, inc.//

The MT Group: » New York City = Long Island ¢ Edison, NJ « Wallingford, CT = Dover, DE « Neifs, PA
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Report#: 08EE-
Client: Entact Environmenial Date: 9/15/2008
66 North Clinton Avenue iab#: 8855
Bay Shore, NY 11706 Work Order #:
Project: NE7037
Sample: NET7037-SAND-23
Test: Laboratory Compaction Characteristics of Soif Using Modified Effort
Method: ASTM D1557 "C~
Sampled By: Client On 9/12/2008 DELIVERED BY: MTL
% MOISTURE DRY DENSITY
4.9 1245
7.1 126.8
3.9 127.4
11.7 126.4
14.5 123.3
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
890 % @ 1275 LBS./CU. FT.
1340 +
g 1320 +
& 1300 +
£ 1280 4
2
£ 1260 1 /
[
> 1240 +
r
2 1220 +
120.0
00 20 40 60 8.0 100 120 140 160 180 20.0
% MOISTURE
Reported To;-

Submitted By: Materials Testing Lab, inc.



145 Sherwood Avenuec, Farmingdale, NY 117353 (
www.materials-testing.com

MT GROUP
NY Metropolitan Regienal Office /

Corporate Headquarters
631) 815-1906 FAX {631) 815-1901

v Work Order #: 125197
Client: Entact Environmental Report #: OSEEC-GGQ
66 North Clinton Avenue Date: 06/30/08
Bay Shore, NY 11706 Technician: . Chorro
Project: NE7037
Test: In-Place Density Test Page 1 of 1
Method: ASTM D2922
D Street D Sidewalk E Other  Excavation
General Location: 61 North Clinton Ave
Test | FElev/Depthof Test |- : % Dry | Max. Dry % |
# Specific Location Moisture | Demsity | Density Comp
1| @-4.90bgs Green Zone, Area 21, Lift | 7.8 126.1 130.6 96.6
2| @-4.0bgs Green Zone, Area 22, Lift 1 7.0 1263 130.6 96.7
3| @ -4.0bgs Green Zone, Area {7, Lift | 9.6 1235 124.1 99.5
4| @-49bgs Green Zone, Area 18, Lift | 100 121.9 124.1 98.2
5, @-4.0bgs Green Zone, Area 13, Lift | 86! 1215 124.1 97.9
6| @ -4.0 bgs Green Zone, Area 16, Lift 1 80 1258 130.6 96.3
7| @ -4.0bgs Green Zone, Area 10, Lift | 73| 1286 130.6 98.5
8| @-40bgs Green Zone, Area 5, Lift 1 68 1302 130.6 99.7
9 @ -4.0bgs Green Zone, Area 1, Lift | 76| 1235 130.6 94.6
10 | @ -3.0 bgs Green Zone, Area 1, Lift 2 84| 12472 130.6 95.1
11 | @ -3.0 bgs Green Zone, Area 5, Lift 2 77, 1288 130.6 98.6
12 | @ -3.0bgs Green Zone, Area 10, Lifi 2 7.1 1268 130.6 97.1
13 | @ -3.0 bgs Green Zone, Area 16, Lift 2 65| 1226 130.6 93.9 |
Remarks:
Zlate;'iat Type: P Reuse Sand & Stony Cr. Kings Park  Reported To: Jordan W.
€m
4
Min. Compaction Req. 20%
Complies: Y Submitte Materia ab, Inc.

The above reported datz is the property of the client. No reproduction of
the zbove data without the sofe permission of Materials Testing Lab, Inc.
Materials Testing zccepis ne Bability for work executed by others.

The MT Group: * New York City « Long Island » Hope Lawn, NJ » Wallingford, CT = Dover, DE » Neffs, PA



MT GROUP
al Office / Corporate Headquarters

MY Metropolitan Region
145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX {631}

www.materials-testing.com

815-1541

Work Order #: 125111

Client: Entact Environmental y Report #: 08 EE?'SW
66 North Clinton Avenue v Date: 47/61/0 .
Bay Shore, NY 11706 Technician: Courtney Robinson
Project:  NE7037
Test: In-Place Density Test Page 1 of 2
Methed: ASTM D2922
[ ] street [] sidewalk [ Other
General Location: 61 North Clinton Ave.
Test | EleviDepth of Test | % Bry Max. Dry %
# . R o ‘Specific Location Moisture | Deasity | Density Comp
- o {PCF) (PCE)
1| @-4.0bgs Green Zone, Area 23, Lift | 92| 1223 130.0 94.5
2! @-40bgs Green Zone, Area 19, Lift | 8.1 1219 130.0 93.7
3@ 4.0bgs Green Zone, Area 14, Lift | 871 121.2 130.0 93.2
4 | @- 4.0 bgs Green Zone, Area 9, Lift 1 91| 1202 130.0 92.5
51 @-4.0bgs Green Zone, Area 24, Lift 1 9.3 121.7 130.0 93.6
6! @- 4.0 bgs Green Zone, Area 20, Lift | 97| 1299 130.0 99.9
7| @-4.0bgs Green Zone, Area 11, Lift | 89| 12909 130.0 69.9
8 | @-4.0bgs Green Zone, Area 6, Lift 1 97 1268 130.0 97.5
9| @-4.0bgs Green Zone, Area 2, Lift | 84 124.2 130.6 95.1
10 | (@- 4.0 bps Green Zone, Area 3, Lift 1 89 1244 1306 852
11 | @ -3.0 bgs Green Zone, Area 21, Lifi 2 93] 1263 130.0 97.1
12 | @ -3.0bgs Green Zone, Area 17, Lift 2 8.2 122.5 130.0 94.2
Remarks:
i’“afe;iaﬁ Type: Pl Reuse and Stony CR, Kings Park Reported To: S Chervincky
tem

Min. Compaction Req.
Complies:

[ 90% |

Y

The above reported data is the property of the client. No repreduction of
the above data without the sole permission of Materials Testing Lzb, Inc.
Materials Testing accepis no liability for work executed by others,

Submitted By:

Matey

The MT Group: » New York City = Long Island = Hope Lawn, NI » Wallingford. CT « Dover, DE « Neffs, PA




MT GROUP
NY Metropolitan Regional Office / Corporate Headguarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX (6313 815-1901
www.materials-testing.com

Work Order #: 125111

Client: Entact Environmental Report #: GREEC-008
66 North Clinton Avenue Date: 07/01/08
Bay Shore, NY 11706 Technician: Courtney Robinson
Project: NE7037 o
Test: In-Place Density Test e Page 2 of 2
Method: ASTM D2922
[ ] street [} sidewalk || Other
General Location: 61 North Clinton Ave.
Test | Elev/Depth of Test ' % Dry | Max Dry %
# L Specific Location Moisture | Density | Density Comp
_ . (PCEY (PCF)
13, @-3.0bgs Green Zone, Area 13, Lift 2 9.0 1290 130.0 99.2
14 | @ -3.0 bgs Green Zone, Area 22, Lift 2 971 1201 130.0 92.3
15 | @ -3.0 bgs Green Zone, Area 18, Lift 2 98 1287 130.0 99.0 |
16 | @ -3.0bgs Green Zone, Area 24, Lift 2 801 1229 130.0 99.5
Remarks:
Material Type:  P1 Reuse and Stony Cr, Kings Park Reported To: $. Chervincky
Item # ’
Min. Compactier Reg. 90%
Complies: Y Submitted By: Materi ah, Inc.

The above reporied data is the property of the clienl. No reproduction of

the zhove data

without the sole perrnission of Materials Testing Lab, Inc.

Materials Testing accepts no abilizy for work executed by others.

The MT Group: = New York City + Long Island + Hope Lawn, NI « Wallingford, CT « Dover, DE « Neffs, PA



MT GROUP
NY Metropolitan Regional Office / Corporate Headquarters

www.materials-testing.com

145 Sherwood Avenue, Farmingdale, NY 11735 (631) R815-1900 FAX (631} 815-1901

Work Order #: 125205

Client: Entact Environmental Report #: O8EEC-008
66 North Clinton Avenue Date: 07/02/08
Bay Shore, NY 11706 Technician: Ccurincy Robinson

Project:  NE7037 /

Test: In-Place Density Test ' Page 1 of |

Methed: ASTM D2922

[: Street E Sidewalk Other Lot
General Locasion: 61 North Clinton Ave.
Test | Elev/Depth of Test % Dry | Max. Dry %
# . o . Specific Location Moisture | Density Density Comp
: . o FCEH) (PCT)

1] @-3.0bgs Green Zone, Area 20, Lift 2 8.6 1209 130.0 93.0
2 | @-3.0bgs Green Zone, Area 19, Lift 2 8.0 122% 130.0 94.5
3@ 3.0bgs Green Zoneg, Area 14, Lift 2 RO| 1279 130.0 98.4
4 ! (@- 3.0 bgs Green Zone, Area 9, Lift 2 0| 1227 130.0 94.3
5t @-3.0bgs Green Zone, Areg 23, Lift 2 8.0, 1208 1300 92.7

Remarks:

Material Type:  Stony Cr, Kings Park Reported To: Jordan W.

Ttem #

Min. Compaciienr Eeq, 94% .-

Complies: Y Submitted By: Materia{ , Inc.

The zbove reported data is the property of the client. No re;}méucti'cn of
the above data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no liabiiity for work executed by others.

The MT Group: » New York City = Long Island » Hope Lawn, NJ + Wallingford, CT = Dover, DE - Neffs, PA



Materials Testing Lab Inc.
NY Metropolitan Regional Office 7 Corporate Headquarters

www.naterials-testing.com

145 Sherwood Avenue. Farmingdale, NY 11735 (631} 813-1900 FAX (63131 813-1501

MATERIALS Work Order #: 125294
TESTING
Client: Entact Environmental Report #: OSEEC-010
66 North Clinton Avenue Date: G7/03/08
Bay Shore, NY 11706 Technician: Courtney Robinson
Project: NE7037
Test: In-Place Density Test Page 1 of |
Method: ASTM D2622
D Street D Sidewalk D Other
General Location: 6] North Clhinton Ave.
Test Elev/Depth of Test % Bry Max. Dry %
# Specific Location Moisture | Pensity Density Comp
(PCF) (PCF)
1| @ -2.0bgs. Green Zone, Area 24, Lift 3 7.1 1273 130.0 97.9
2| @ -2.0bgs. Green Zone, Area 20, Lift 3 861 1278 130.0 98.3
3! @ -2.0bgs. Green Zone, Area 23, Lift 3 63| 127.1 136.0 97.7
4 | @ -2.0 bgs. CGreen Zone, Area 19, Lift 3 8.8 127.5 130.0 98.0
Remarks:
Material Type:  Stony Cr, Kings Park Reported To: Jordan W,
ltem #

Min. Compaction Req.
Complies:

90%

Y

The above reporied data s the propersy of the client. No reproduction of
the abeve data without the sole permission of Matertals Testing Lab, Inc.
Materials Festing accepts no lizhility for work executed by others,

Submitted By:

Materialg

Fhe MT Group: = New York City « Long island « Hope Lawn, NJ » Wallinolord. CT = Dover. DE » NelTs, PA

ng Lab, Inc,




Materials Testing Lab Inc,
NY Metropolitan Regional Office / Corporale Headquarters
145 Sherwood Avenue, Tarmingdale. NY 11733 (631)815-1900 FAX (63} YRIA-1901
www.materials-testing.com

jeelloaeoy Work Order #: 125371
Client: Entact Environmental Report #: OBEEC-011
66 North Clinton Avenue 4 Date: G778
Bay Shore, NY 11706 Technician: Courtney Robinson
Project:  NE 7037
Test: In-Place Density Test Page1of1
Method: ASTM D2922
D Street D Sidewalk Other [t
General Location: 61 North Clinton Ave.
Test | Elev/Depth of Test % Dry Max. Dry Yo
# Specific Location Moisture | Density | Density Comp
: (PCF) | (PCH)
1@ 20bgs Green Zone, Area 2], Lift 3 105 124.2 130.0 95.5
2 | @-2.0bgs Green Zone, Area 22, Lift 3 9.6 1263 130.0 97.1
3@ 2.0bgs Green Zone, Area 17, Lift 3 8.6 1256 130.0 96.6
4| @-2.0bgs Green Zone, Area 18, Lift 3 1041 1261 130.0 97.0
Remarks:

Material Type: Stony Cr., Kings Park

ftem #
Min. Compaction Req. %
Complies: Y

The above reported data is the property of the client. No repreduction of
the abave data without the sole permission of Materials Testing Lah, Inc.
Materials Testing accepts no lability for work executzd by athers.

Reported To;

Submitted By:

Kurt Satliff

The MT Group: « New York City « Long Island « Tope Lawn, NI » Wallingtord, C1 » Dover, [J1 » NefTs, PA




Client:

MATERIALD
TESTING

Materials Testing Lab lac,
NY Metropolitan Regional Office / Corporate Headquarters

www . materials-esting.com

Entact Environmental

66 North Clinton Avenue 7
Bay Shore, NY 11706
Project:  NE 7037

Report #:
Date:
Technician:

145 Sherwoud Avenue, Farmingdale. NY 1735 (6313 815-1900 FAX (631) 815-1901

Work Order #: 125488

O8EEC-013
07/08/08

Courtney Robinson

Test: In-Place Density Test Pagelof 1
Method: ASTM D2922
D Street D Sidewalk EI Other
General Location: 61 North Clinton Ave.
Test | Elev/Depth of Test % Dry Max. Bry %
# Specific Location Moisture | Density | Density Comp
(PCF) | (PCP)
1, @-3.0bgs Green Zone, Area 11, Lift 2 591 1292 130.6 99.0
2| @-3.0bgs (reen Zone, Area 6, Lifi 2 54 1225 130.6 93.8
3 @-3.0bgs Green Zone, Area 2, Lift 2 51t 1291 130.6 08.8
4| @ -3.0 bgs Green Zone, Area 3, Lifi 2 47| 1287 130.6 98.5
Remarks:
Material Type: P11 Reuse Sand Reported To: Stacey Cervincky
Item #
Min. Compaction Reqg. 50%
Complies: Y Submitted By: Materia stin; HiEC.

The above reported data is the property of the client. No reproduction of
the shove data without the sole permission of Materials Testing Lab, Tnc.
Materials Testing aceepts no Hability for work executed by others.

The MT Group: » New York Ciev » Long Island » Thope Lawn, NI« Wallingford. F = Dover, IE « Nefls. PA




MT GROUP

NY Metropolitan Regional Office / Corparate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631} 815-1900 FAX (631} 815-1501
www.materials-testing.com

Work Order #: 125624

Client: Entact Environmental p Report #: O8EEC-012

66 North Clinton Avenue Date: 07/09/08

Bay Shore, NY 11706 Technician: Courmey Robinson
Project:  NE 7037
Test: In-Place Density Test Page 1 of |

Method: ASTM D2922

D Street D Sidewalk D Other

General Location: 61 North Clinton Ave.

Test | Elev/Depth of Test S 7 % Pry | Max. Dry %

# ' ' Specific Location Moisture | Density | Density Comp
, T (PCF} (PCF)

11@-2.0bgs Green Zone, Area 16, Lift 3 5.8 12040 130.6 98.8
2i@-2.0bgs Green Zone, Area 10, Lift 3 5.1 130.9 130.6 100.2
31{@-2.0bgs Green Zone, Area 5, Lift 3 63| 1272 130.6 97.4
4 | @ -2.0 bgs Green Zone, Area I, Lift 3 54| 1318 130.6 100.9

Remarks:

Material Type: Pl Reuse Sand Reported To: Stacey Cervincky

Hem #

Min. Compaction Req. 90%

Complies: Y Submitted By:  Materi i ab, Inc.

The shave reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.
Materiais Testing accepts no liability for work executed by others.

The MT Group: « New York City « Long Istand = Hope Lawn, NJ = Wallingford, CT = Dover. DE » Neffs, PA



Materials Testing Lab Inc.
NY Metropotitan Regional Office / Corparate Headquarters
735 (6313 815-1900 FAX(631)815-1901
wvw.materials-testing com

145 Sherwood Avenue, Farmingdale, NY 1]

peticaceny Work Order #: 125716
Client: Entact Environmental Report #: OBEEC-015
66 North Clinton Avenue _ Date: Q7/16/08
Bay Shore, NY 11706 ya Technician:  Courtney Robinson
Projeet: NE 7037
Test: [n-Place Density Test Page 1 of 1
Method: ASTM D2922
D Street D Sidewalk D Other
General Location: 6] North Clinton Ave.
Test | Elev/Depth of Test % Dry | Max. Dry %
# Specific Location Moisture | Density | Density Comp
_ (PCF) (PCF)
| @-20bgs Green Zone, Area 13, Lift 3 801 1262 136.0 97.0
2! @-2.0bgs Green Zone, Area 14, Lift 3 78| 1273 130.0 97.9
3| @-2.0bgs Green Zone, Area 9, Lift 3 80| 12958 130.0 99.7
4 @-2.0bgs Green Zone, Area 11, Lift 3 6.7 1274 130.0 98.0
Si@-20bgs Green Zone, Area 6, Lift 3 6.6 129.6 130.0 99.7
6 @-2.0bgs Green Zone, Area 2, Lift 3 79 1299 130.0 99.9
7! @-2.0bgs Green Zone, Area 3, Lift 3 86| 1275 130.0 98.1
Rensarks:

Material Type:

Item

Min.

#

Compaction Req.

Complies:

Stony Cr. Kings Park

90%

The above reported data is the property of the client. No reproduction of
the zbove data without the sele permission of Materials Testing Lab, Inc.
Materials Testing accepts no Lability for work execoted hy others.

Reported To:

Submitted By:

S. Chervincky

M sting Lab, Inc.

The MT Group: = New York City « Long Island Hope Lavwn, NJ » Wallingford, CT » Dover, DI« Nefls. PA




Materials Testing Lab Inc.
NY Metropetitan Regivnal Gffice / Corporate Headquarters

www.materials-tesiing.com

145 Sherwood Avenue. Farmingdale. NY 11735 (631 J8IS-1900 FAX (6311 &15-190)

MAERIALS Work Order #; 125877
Client:  Entact Environmental Report #: J8EEC-019
66 North Clinton Avenue ‘ Date: 07/15/08
Bay Shore, NY 11706 v Technician: Robert Villavicencio
Project: NE 7037
Test: In-Place Density Test Page 1 of |
Methoed: ASTM D2922
:I Street D Sidewalk D Other L
GENERAL LocaTion: 61 North Clinton Ave.
Test | Elev/Depth of % Bry Max. Dry %
# Test Specific Location Moisture | Density | Density Comp
{(PCF) (PCF)
I 1 @-40bgs Purple Zone, Area 7, Lifi 1 891 1276 130.0 98.1
2 1 @-40bgs Purple Zone, Area 8, Lift | 104, 1223 130.0 94.1
3 |@-40bgs Purple Zone, Arca 4, Lift 1 113} 1277 130.0 98.3
4 @ -4.0bgs Purple Zone, Area 1, Lift 1 10,0 1206 i30.0 92.8
5 |[@-3.0bgs Purple Zone, Area 1, Lift 2 129 1247 130.0 95.9
6 | @-3.0bgs Purple Zone, Area 4, Lift 2 1i.6] 123.1 1300 94,7
7 1 @-3.0bps Purple Zone, Area 8, Lift 2 10.5] 1285 130.0 98.8
8 1@-3.0bgs Purple Zone, Area 7, Lift 2 11.8 1247 130.0 95.9
Remarks:
Material Type:  Stony Cr. Kings Park Reported To: Stacy Chervincky
Item #

~ Min. Cempaction Regq.
Complies:

90%
Y

The above reported data is the property of the client, No reproduction of
the above daiz without 1he sole permission of Materials Testing Lab. Inc.
Materials Testing accepts ao liability for work executed by others,

Submitted By:

1

MaterigIS Testing Lab, Inc.

Fhe MT Group:  New York City » Long lsland » Hope Lawn, NI« Wallinglord. CT » Dover. DI s Neffe, PA




MT GROUP

NY Metropolitan Regional Office / Comorate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 {6313 815-1900 FAX (631)815-19g;
www.materiafs-testing.cnm
Work Order #: 125693
Client: Entact Environmenta) Report #: OBEEC-018
66 North Clinton Avenue Date: 07/16/08
Bay Shore, NY 11706 Technician: Courtney Robinson
Project: NE7037
Test: In-Place Density Test . Page 1 of 1
Method: ASTM B2922
D Street ﬁ Sidewall D Other
L —
General Location: 6] North Clinton Ave, -
— 2T L IHHOn | __\
r Test Etev/Depth of Test % Dy Max. Dry | %% ]
# Specific Loeation Moisture Densty { Density Comp ‘
(PCEF) PC
1 @ -4.0" bgs Purple Zone, Area 2, Lifi 1 8.7 P 1183 130.0
2 @ -4.0’bgs Purple Zone, Areg 5, Lift | 10.7 __9114
3 & -4.0’bgs | Purple Zone, Area 9, Lift i . J
% 4 @ -3.0° bys | Purple Zone, Area 2, Lift 2
3 @ -3.0’bgs Purple Zone, Area 5, Lift 2 ‘
6 | @-3.0bgs | Purple Zone, Area 9, Lift 2 9|
7 l@-1.0 Green Zone, Area 24, Lift 4 9.2 1 1207 . 93.1 {
8 @ -1.0 Green Zone, Area 23, Lift 4 89| 1209 5 1296 93.3 |
9 [ @-1.0bgs Green Zone, Area 19, Lifi 4 93] 1261] 1296] o039
10 -1.0°bys Green Zone, Area 20, Lift 4 95 1205 129.6 93.9
o j@- 1.0°bgs Green Zone, Area 14, Lifi 4 . 9. 97.%
12 '@ -1.0’bes Green Zone, Ares 9 Litt 4 L 871 1237 129.6 954 |
Remarks:

Material Type:
ltem #

Stony Cr. Kings Park & Stony Cr.

Min. Compaction Req.

[ oge, |
Complies:

The above reporiod dats i 2 property of the chien. Ny Teprotguction of
the above data withyuy: the sule permiission of Materials 7 esting Lal, Ine
Materials Festing a ezirted by others,

Eoapts ne Hability for work ex

The MT Group: « New York City = Long Island

Glen Head

* Hope Lawn, Nj

S. Chervincky

Reported To:

Submitted By:

* Wallingford, CT + Dover, DE » Naffs, PA



MT GROUP

NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631} 815-1900 FAX (63 1y 8i5-1901
www.materials-testing.com

Work Order #: 126132

Client:  Entact Environmental Report #: O08EEC-024
06 North Clinton Avenue Date: 07/18/08
Bay Shore, NY 11706 Technician: Paul Dukhi
Project: NE 7037
Test: In-Place Density Test Page 1 of 1
Method: ASTM D2922

| ] street

GENERAL LOCATION:

D Sidewalk

61 North Clinton Ave.

E Other

Remediation pit

Test | Elev/Depth of Y Bry Max. Pry Yo

# Test Specific Location Moisture | Density | Density Comp
(PCF) (PCF)

1 | @-1.0 bgs Green Zone, Area 13, Lift 4 3.7 1300 129.6 100+
2 | @-1.0" bgs Green Zone, Area 17, Lifi 4 54| 1266 129.6 97.6
3 | @-1.0 bgs Green Zone, Area 18, Lift 4 5.4 1285 129.6 99,1
4 | @-1.0" bgs Green Zone, Area 21, Lift 4 6.0 i27.1 129.6 98.0
5 @-1.0"bgs Green Zone, Area 22, Lift 4 5.8 126.6 129.6 100+
6 | @-2.0'bgs Purple Zone, Area 7, Lift 3 ~ 6.3 1280 130.0 96.9
7 @-2.0bgs Purple Zone, Area 8, Lift 3 6.1 1253 130.0 96.3
8 1 @-2.0bgs Purple Zone, Area 4, Lift 3 6.6 1281 130.0 98.5
9 | @2.0bgs Purple Zone, Area 1, Lift 3 6.5 1260 130.0 99.2
10 | @-2.0’bgs Purple Zone, Area 9, Lift 3 6.0, 1234 1390.0 94.6
1| @-2.0'bgs Purple Zone, Area 5, Lift 3 6.6 | 1227 120.0 94.3
12 | @-2.0'bgs - Purple Zone, Area 2, Lift 3 6.2 12411 130.0 95.4 |
Remarks:

Stony Cr. King’s Park & Stony Cr. Glen Head

| 90% ’
i Y

R |

Material Type:
Item #

Min. Compaction Reg,
Complies:

The shave reperted data fs the property of the client. No reproduction of
the abave data without the sol permission of Materials Testing Lab, Inc.

Materials Testing acoepts no labdlity Tor work exeonted by others.

The MT Group: » New York City « Long Island « Hope Lawn, NJ «

Reported To: Stacy

¥

MaterialtFestifig Lab, Inc.

¥

Submitted By:

Wallingford, CT « Dover, DE » Neffs, PA



MT GROUP

NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631 815-1900 FAX (631) 815-1901
www _materials-testing.com

Work Order #: 126298

Client:  Entact Environmental Report #: 0ZEEC-025
66 North Clinton Avenue Date: 07/21/08
Bay Shore, NY 11706 Technician: Paul Dukhi
Project: NE 7037
Test: in-Place Density Test Page 1 of 1

Method: ASTM D2922

fStreet I:[ Sidewalk X | Other  Remediation pit

GENERAL LocaTion: 61 North Clinton Ave,

Test | Elev/Depth of % Dry ;| Max. Dry %
# Test Specific Location Moisture | Density | Densify Cemp
(PCF; (PCF)
1 | @-6"bgs Green Zone, Area 17, Lift 5 551 117.9 129.6 91.0
2 | @-6"bgs Green Zone, Area 18, Lift 5 53 120.3 129.6 93.0
3 | @-6"bgs Green Zone, Area 21, Lift 5 63| 1206 125.6 93.1
4 | @ -6"bgs Green Zone, Area 22, Lift 5 63! 1205 129.6 93.0
5 | @ -4 bgs Purple Zone, Area 3, Lift | 86, 1223 130.0 94.1
6 | @-4"bas Purple Zone, Area 6, Lift | 9.5 1196 130.0 92.0
7 (@4 bus Purple Zone, Area 19, Lift | 4.1 120.9 130.0 93.0
|
|
|
Remarks:

Material Type:  Stony Cr. King’s Park & Stony Cr. Glen Head Reported To: Stacy
Item #

{
-

Min. Compaction Reg. | 90% | N
v

Complies: Submitted By:  Materials Tq’%ﬁng*[.;’ziiv, Inc.
Fi

The ahove reported diuta is the property of the client. No reproduction of
the above data without 1he sole permission of Materials Testing Lab, Inc.
Mareriabs Tesling zccepts no lability for work exseuted by others.

The MT Group: » New York City = Long Tsland » Hope Lawn, NJ « Wallingford. CT » Dover, DE « Neffs, PA



MT GROUP
NY Metropolitan Regional Office / Corporate Headquarters

www.materials-testing.com

145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX (631) 815-190]

Work Orvder #; 126425

Client:  Entact Environmentaj Report #: O8EEC-021
66 North Clinton Avenue Date: G7/22/08
Bay Shore, NY 11706 Technician: M. Saenz
Project: NE 7037
Test: In-Place Density Test Page 1 of 1
Method: ASTM D2022
D Street D Sidewalk @ Other  Remiadation Pit
GENERAL LocaTion: 61 North Clinton Ave
[ Test | Elev/Depth of Test % Dry | Max. Dry % |
# Specific Location Moisture | Density | Density Comp‘_!
(PCF) (PCF)
I 1 @-6.0"bgs Green zone area 19, Lift 5 5.1 123 129.6 95.3
2 | @-6.0"bgs Green zone area 23, Lif § | 42 123} 129.6 94.{;
3 |®-6.0"bgs Green zone area 14, Lifi 5 5.1 1256 129.6 97.1
4 | @-6.0" bas Green zone area 9. Lift 5 73] 1205] 1296 928
5 | @-6.0" bgs Green zone area 24, Lift 5 391 1205 129.6 93.3 |
. 6 | @-6.0bgs Ureen zone area 20, Lift S 4.1 1192 129.6 92.0
7 | @-1.0"bgs Green zone area 10 Lift 4 85! i21.8 129.6 94.1
8 1 @-1.0"bgs Green zone area 5, Lift 4 5.0 1218 129.6 94.4
9 1 @-3.0"bgs Purple zone, area 10, Lifi 2 821 1261 136.0 96.7 |
10 | @-3.0 bgs Purple zone, area 6, Lift 2 11.0! 1222 130.0] 943
11 | @-3.0° bgs Purple zone, area 3, Lift 2 10.01 1235 130.0] 950
| N
Remarks:

*

Stony Cr. Kings Park & Stony Cr. Glen Head Reperted Te:

Material Type:
ltem: #

Min. Compaction Reg.

!

|
Compilies: LY Submitted By: Mater%esting Lab, Inc.

The zhove reparted data is the proparty of the client. No reproduction of
the sbove dats withonl the sple permission of Materials Testing [.ab, Inc.
Materials Testing acorpts nn Hzbifity for work executed by others.

The MT Group: = New York City + Long Island « Hope Lawn, Nj - Wailmgford, CT » Dover, DF « Neffs, PA



MT GROUP

NY Metropolitan Regional Office / Corporate Headquarters

145 Sherwood Avenue, Farmingdale, NY 11735 (63 1}815-1900 FAX (631} &15-190]
wWww materiais-testing.com

Weork Order #: 126514

Client:  Entact Environmental Report #; O8EEC-020
66 North Clinton Avenue Date: 07/23/08
Bay Shore, NY 11706 Technician: M. Saenz
Project: NE 7037
Test: In-Place Deensity Test Page 1 of |
Method: ASTM D2922
D Street D Sidewalk Other  Remiadation Pit
GENERAL LocaTion: 61 North Clinton Ave.
Test | Elev/Depth of Test % Dry Max. Bry Ya
# Specific Location Moisture | Density Density Comp
{PCE} {FCF}
D 1@ 2.0 bes Purple zone arca 10 Lift 3 7.4 1173 130.0 90.2
2 (@20 bgs | Purplezoncarea 6 Lifi 3 TR 1231 130.0 94.7
3 1 @20 bgs Purple zone area 3 Lift 3 887 1262 130.0 97.1
| |
L l %
—
F
[ [
_ J v ]
Remarks:  Stony Cr. Kings Park
Material Type: Sand Reported To: S. Chervincky
Ftem #

Min. Compaction Req.
Complies:

i 9o u_ﬂ
Y

The above reporied duda is the praperty of the olient. No reproduction of
the sbove Gila wilthout the sole peritission of Matesials Testing Luh, Tnc,
Miterials Testing aureDle 1.6 FabiHy for work syecyied by ethers

The MT Group: * New York Cuty * Long Island » Hope Lawn, N} »

Submitted By:

NMizg

esti

Wallingford, CT » Dover, DE » Neffs, PA

.ab, Inc.




MT GRCGUP
NY Metropolitan Regional Office / Corporate Headquarters

www.materials-testing.com

145 Sherwood Avenue, Farmingdale, NY 11735 {631) BI5-1900 FAX (6311 &15-190]

Work Order #: 126860

Client:  Entact Environmental Report #: O8EEC-022
66 North Clinton Avenue Date: 07/29/08
Bay Shore, NY 11706 Technician: Courtney Robinson
Projeet: NE 7037
Test: In-Place Density Test Page 1 of 2
Method: ASTM D2922
D Strect D Sidewalk Other Lot )
GENERAL LOCATION: 66 North Clinton Ave.
Test | Elev/Depth of Yo Ory Max. Dry % |
# Test Specific Locatien Moisture | Density Density Comp
(PCF) | (PCF)
I 12 below grade | Green Zone, area 11, lift 3 {redo) 9.2 121.5 130.6 93.0
2 | 2" below grade | Green Zone, area 6, hift 3 (redo) 6.4 1303 130.6 99.8
3 | 2" below grade ! Green Zone. area 2, lift 3 {redo) 89, 1205 130.6 92.3
4 | 4 below grade | Green Zone, area 12,]ift I 8.1 122.5 129.6 94.5
5_| & below grade | Green Zone, area 7, lift | 721 1248 129.6 96.3
|_6 |4 belowgrade | Green Zone, area 8, lift 1 6.9 1220 129.6 94.1
7 | 4 below grade | Green Zone, area 4, lift | 67! 121.7 129.6 93.9 |
8 | 3" below grade | Purple Zonc, area 10, lift 2 631 1176 129.6 90.8
9 |3 below grade | Purple Zone, area 6, lift 2 6.3 1199 129.6 92.5
10 3 below grade | Purple Zone, area 3, lifi 2 6.7 120.1 129.6 92.6
11 | 2" below grade | Purple Zone, area 10, ift 3 8.0 1264 129.6 97.¢
2 | 2" below grade | Purple Zone, area o, lift 3 B 6.7 121.3 125.6 93.64
13 | 2" below grade | Purple Zone, area 3, lift 3 721 120 129.6 92.7 |
Remarks:
Material Type: Reuse/ Glen Head Reported To: Jordan Wipf
item #
Min. Campaction Req, E%'___9‘(]"/0 P
Complies: Y Submitted By: Materials ab, Inc

The sbove reporied dan e the prapetty of the client,

No repraduction of

e abeve dala without the sule perniission: of Materials Testing Lab, Tne.

Matenials Testing aveepts no itability Tor work exceuted by others.

The MT Group: « New York City + Long Island « Hope Lawn, NJ - Wallingford, CT » Dover, DE » Neffs, PA




MT GROUP
NY Metropolitan Regional Office / Corporate Headguarters
145 Sherwaond Avenue, Farmingdale, NY 11735 (631} 8151900 FAX (631) 815.1901
www. materials-lesting . com

Work Order #: 126860

Client:  Entact Environmental Report #: U3EEC-022
66 North Clinton Avenue Date: 07/29/08
Bay Shore, NY 11706 Technician: Courtney Robinson
Project: NE 7037
Test: In-Place Density Test Page 2 of 2
Mcthod: ASTM 32922
D Street D Sidewalk E Other Lot
GENERAL LOCATION: 66 North Clinton Ave.
Fest Ele¥/Depth of %o Dry Max. Dry %
# Test Specific L.ocation Maeisture | Density Density Comp
(PCE (PCF)
14 | 3" below grade | Purple Zone, area 5, lift 2 6.7 1 126.] 129.6 97.3
15 | 2" below grade | Purple Zone, area 5. lift 3 70, 1293 1206 99.8
16 | 4" below grade | Purple Zone, area 11, lift | 831 12501 1296 96.4
17 | 3" below grade | Green zone, area 12, lifi 2 7.1 1183 1206 g1.3
I8 |3 below grade | Green Zone, area 7, lift 2 60| 1256 129.6 946.9
19 ! 3" below grade | Green Zone, area 8, lift 2 720 1224 129.6 94.5
20 | 3 below grade | Green Zone, area 4, lifi 2 6.1 119.9 129.6 92.5
21 | 2" below prade | Green Zone, area 7, Lift 3 5.5 1247 1296 096.2
22 | 2" below grade | Green Zone, area 12, Lift 3 721 1218 129.6 94.9 ;
23} 2> below grade | Green Zone, area 8, Lifi 3 74] 1234( 1296| 952 |
24 | 2 below grade | Green Zone, area 4, Lift 3 N 7.2 124.7 1296 96.2
Remarks:

Material Type:

Reuse / Glen Head

frem #
Min. Compaction Req. ii{f%uj
Complies: Y

The above reporteed dat s (be property ol the client. No reproduction of
ez abyve data withe e sole permission of Materials Testing Lah. Ine.

Munerials Testing accupty no Habdlitr for work sxeetied By others.

Reported To:

Jordan Wipf

Weork Order #: [26860

The MT Group: » New York City » Long Island e Hope Lawn. NI « Wallingford, ('T + Dover, DF « Neffs, PA



MT GROUP
NY Metropolitan Regional Office / Corporate Headguarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX {631} 815-1901
www.materials-testing.com

Work Order #: 126966

Client:  Entact Environmental Report #: O8EEC-026
66 North Clinton Avenue Date: 07/30/08
Bay Shore, NY 11706 Technician: Courtney Robinson
Project: NE 7037
Test: In-Place Density Test Page 1 of |
Method: ASTM D2922
D Street D Sidewalk E Other Lot
GENERAL LOCATION: _Blue Zone & Purple Zone @ 66 North Clinton Ave.
Test | Elev/Depth of Y Dry Mazx. Dry Y
# Test Specific Location Maistare | Deasity | Density Comp
(PCF) (PCF)
I | @-1.0"bes Green Zone Area 12, Lift 4 521 121.% 129.6 94.0
2 | @-3.0 bgs Purple Zone, Area 11, Lift 2 53| 1156 129.60 92.3
Remarks: _
Material Type:  Stony Creek, Glen Head Reported To: Jordan Wipf
Item # ‘
A

Min. Compaction Req. 90% | -
Complies: Y Submitted Bv:  Materials Testing Lab, Inc.
. SUDIMHTed DY Tl

e

The above reported duta is the property of the client. No reproduction of
the above data withon! 1he sole permission of Materizls Testing Lab, Inc.
Materials Testing accepis no Hability for work execited by sthers.

The MT Group: « New York City = Long Island * Hope Lawn, NJ » Wallingford. CT = Dover, DE - Neffs, PA




MT GROUP

NY Metropolitan Regional Office / Corperate Headqguarters

145 Sherwood Avenue. Farmingdale, NY 11735 (631} 815-1906 FAX (631} 815-190}

www.materials-testing . com

Work Order #: 127003

Client:  Entact Environmental Report #: 08EEC-023
66 North Clinton Avenue Date: 07/31/08
Bay Shore, NY 11706 Technician: Moises

Project: NE 7037

Test: In-Place Density Test Pagelof 1
Method: ASTM D2922

]:] Street D Sidewalk E Other  Remediation Pit
GENERAL LocaTiON: 61 North Clinton Ave., Bayshore

Test | Elev/Depth of % Dry Max. Dry %

# Test Specific Lecation Moisture | Density | Density Camp
(PCF} (PCF)

1 | @-1.0"bgs Green Zone, Area 1, Lift 4 6.9 1231 129.6 95,2
2  (@-1.0" bgs Green Zone, Area 16, Lift 4 741 1285 129.6 99.2
3 | @-1.0"bgs Green Zone, Area 11, Lift 4 7.7 1208 129.6 93.2
4 | @-1.0"bgs Green Zone, Area 6, Lift 4 511 1258 129.6 96.9
S (@-10 bgs Green Zone, Area 2, Lift 4 5.9 1262 129.6 9¢.7
6 | @-1.0"bgs Purple Zone, Area 7, Lift 4 7.8 | 1243 129.6 95.9
7 | @-1.0" bgs Purple Zone, Area 8, Lift 4 56| 1244 129.6 96.0
8 | {@-1.0 bgs Purple Zone, Area 4, Lift 4 6.7 1267 129.6 97.8
9 {@-1.0" bgs Puiple Zone, Area 1, Lift 4 57| 1259 129.6 97.2

Remarks:

Material Type:  Stony Creck, Glen Head Reported To: Stacy

1tem #

3 3 L1} b f
Min. Cf)mpactlen Req. 50% L
Complies: Y Submitted By: Materigis-?‘esﬁyg,i,ab, Inc.

The above reported data is the property of the chient. Ng reproduction of
the above data without the sale permission of Materials Testing Lab, Inc.

Materials Tusting aceepts no liability for work executed hy ethers.

14

The MT Group: » New York City » Long Island » Hope Lawn, NJ » Wallingford. CT » Dover, DE « Neffs, PA




MT GROUP

www.malerials-testing com

Client: Entact Environmental
66 North Clinton Avenue
Bay Shore, NY 1706
Project: NE 7037
Test: In-Place Density Test
Method: ASTM D2922

NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenye, Farmingdale, NY 11735 (631)815-1900 FAX {631) B15-1901

Work Order #: 127196

Report#:  0SEEC-027
Date: 08/01/08
Technician: Courtney Robinson

Page 1 of 2

:] Street D Sidewalk @ Other Lot

GENERAL LOCATION: 66 North Clinton Ave. Green & Pink Zones

Test | Elev/Depth of % Dry Max. Dry Yo

# Test Specific Location Moisture | Density | Density | Comp
(PCF) | (PCF)
| | @-6"bgs Green Zone, Area 16, Lift § 54| 1196 1296 92.3
2 | @-1.0bgs Pink Zone, Area 3, Lift | 59 12i6 1266 93,0
3 [ @-1.0bgs Pink Zone, Area 4, Lift | 56 1208 129.6 93.2
4 @ -1.0bgs Pink Zone, Area 1, Lift | 5.3 121.8 129.6 93.6
5 | @ -1.0hgs Pink Zone, Area 2, Lifi | 6.7 1197 129.6 92.4
6 | @ -6"bgs Green Zone, Area 11, Lift 5 727 1259 1296 7.1
7 @ -6"bgs Green Zone, Area 10, Lit 5 6.7 124 8 129.6 96.3
| 8 | (@ -6 bgs Green Zone, Area 5, Lifi S 54| 1244 128.6 96.0

9 | @ -6"bgs Green Zone, Area 6, Lift 5 59| 1219 1296 94.0
10 | @ -6"bgs Green Zone, Area 1, Lift 5 5.0 1233 129.6 55.2
Il )@ -6"hgs Green Zone, Area 2, Lift 5 6.01 1223 129.6 94.4
12 | @ -67bgs | Green Zone, Area 3, Lift 4 56| 1224 129.6 94.5

Remarks:

Material Type: Stony Creek, / Glen Head Reported To: Stacv

Item #

Min. Compaction Reg. | 90% | )

Complies: Y J Submitted Bv: Materig] ¢ Lab, Inc.

The above repurtad data fs the propenty of the chent. No reprodudion of
the ahove dma withaw the sl periission of Materials Testing fab, Inc.

alerizls Teating aceopis no liukility Ior work sxecutsd  pihers.

The MT Group: « New York City =+ Long Isiand « Hope Lawn, NJ » Wall

ingford, CT » Dover, DE « Neffs, PA




MT GROUP
NY Metropolitan Regional Office / Corpoerate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631} 815-1900 FAX (6313 815-1991

www.materials-testing.com

Work Order #: 127196

Client:  Entact Environmental Report #: O8EEC-027
66 North Clinton Avenue Date: 08/01/08
Bay Shore, NY 11706 Technician: Courtney Robinson
Project: NE 7037
Test: In-Place Density Test Page 2 of 2
Method: ASTM D2922
J: Street D Sidewalk E Other Lot
GENERAL LOCATION: —
Test Elev/Depth of % Dry Max. Dry Yo
# TFest Specific Location Moisture = Density Density Comp
(PCE) (PCF)
13 | @ -1.0bgs Green Zone, Area 7, Lift 4 371 1240 [29.6 95.7
14 @ -1.0bgs Green Zone, Area 4, Lift 4 59 123.6 129.6 95.6
15 )@ -1.0°bgs Green Zone, Area 3, Litt & 451 1229 1208 94.8
16 | @ -1.0bgs Green Zone, Area 8, Lift 4 491 [23.3 129.6 95.2
17 |@-1.0'bgs | Purple Zone, Arca 9. Lift 4 52 1223 129.6 94.4
18 | @-1.0bgs Purple Zone. Area 5, Lift 4 541 1217 129.6 93.9
19 | @-1.0bgs Purple Zone, Area 2, Lift 4 571 1i86 129.6 91.5
20 | @ -6"bgs Pink Zone, Area 3, Lift 2 571 1243 129.6 95.9
21 | @ -6"bgs Pink Zone, Area 1, Lift 2 597 1233 129.6 95.2
22 | @ -6"bgs Pink Zone, Area 4, Lift 2 570 1213 129.6 93.6
23 @ -6"hgs | Pink Zone, Area 2. Lift 2 6.5 121.2 125.6 93.5
24 [ @-1.0"bgs | Pink Zone. Area 5, Lift | 48] 1229 129.6 | 948
Remarks: B
Material Tvpe: Stony Creek / Glen Head Reported To: Stacy
ltem #
Min. Compaction Reg. | 90%
Complies: ] Y | Submitted By: Mater sting Lab, Inc.

Fhe ahove reported dats s she property ol the Qier Na resroduction of

the above dite withnut e sole perission of Mo erials Texting Fab, T

Matesiul Tualing aceonis no Habiliie for work sxcented by oflers,

The MT Group: » New York City » Long Island + Hope Lawn, NJ « W

atiingford, CT » Dover, DE = Neffs, PA




MT GROUP

Client: Entact Environmmental
66 North Clinton Avenue
Bay Shore, NY 11706
Project: NE 7037

NY Metropalitan Regional Qffice / Corporate Headguarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631)815-1900 FAX {631} 815-1901
www.materials-testing.com

Werk Order #: 127352

Report #: 08EEC-030
Date: 08/04/08
Technicizan: Moises S.

Test: In-Place Density Test Page 1 of 1
Method: ASTM D2922
[ ] street L] sidewalk Other _Remiadation Pit
GENERALLOcATION: 61 North Clinton Bay Shore
Test Elev/Depth of Test % Bry | Max. Dry % ]
# Specific Location Moisture | Density | Density Comp
(PCF) (PCF}
] @ -6 bgs Pink zone, area 5, lift 2 7.1 1238 126.6 985
Remarks:

Material Type:
Item #

Min. Compaction Req. | 90%
Complies:

The shove reported dieta is The property of the client. Ne reproduction of
the above data withowt 1he sole rermission of Materials Testing Lab, Ine.
Materials Testing weeepls nio Jiabilite for work executed by others,

The MT Group: « New York City - Long Island « Hope Lawn, NJ

Reported To: Kurt Sutff

Submitted By: Material

+ Wallingford, CT » Dover, DE » Neffs, PA




Client:

Fest:

Method:

MT GROUP
NY Metropolitan Regional Office / Corporate Headquarters

www.materials-testing com

Entact Environmental

66 North Clinton Avenue
Bay Shore, NY 11706

Project: NE 7037
In-Place Density Test

ASTM D2622

145 Sherwood Avenue, Farmingdale, NY 11735 {631) 815-1900 FAX (631} 815-1901

Work Order #: 127425

Report #: 08EEC-031
Date: OR/05/08
Technician: Moises S.

Page 1 of 1

D Street

D Sidewalk

X i Other  Remiadation Pit

GENERAL Locamion: 61 North Clinton Bay Shore

Test | Elev/Depth of Test Yo Bry Max, Dry Yo

# Specific Location Moisture ; Density | Density Comp
(PCF) {PCF)

1 [ {@-6"bgs Purple zone area 1, lift § 7.1 1210 129.6 93.4
2 | -6 bgs Purple zone area 2, lift 5 6.9 116.7 129.6 96.1
3 [ @-6"bgs Purple zone area 5, lift 5 6.6 1ol 129.6 91.9
4 | @ -6" bgs Purple zone area 9, lift 5 6.6 120.1 129.6 92.7
5 | @-6"bgs Purple zone area 7, Hft 5 7.9 119.4 129.6 92.1
6 | (@-6"bgs Purple zone area 8, lift § 5.9 116.9 129.6 90.2
7 | (-6 bgs Purple zone area 4, lift 5 7.7 118.3 129.6 91.3

Remarks:

Material Type:  Stony Creek. Glen Head Reported To: Stacy Chervincky

Item # ;

Min. Compaction Heq. 98% T .

Complies: Y | Submitted By: Matesials ab, inc

The above reportad deta is the property of the client. No Teproduciion of
ihe above oty without the sele permissinn of Materiak Testing Lab, ine

Nlaterials Testine accepts no lablity for work exscuted by ethers,

The MT Group: = New York City « Long Island « Hope Lawn, NJ » Wallingford, CT « Dover, DE - Neffs, PA




Client:

Test:

MT GROUP
NY Metropohitan Regional Office / Corporate Headguarters

www.materials-testing.com

Entact Environmental

66 North Clinton Avenue
Bay Shere, NY 11706

Project: NE 7037
In-Place Density Test
Method: ASTM D2922

145 Sherwood Avenue, Farmingdale, NY 11735 (631)815-1900 FAX (631) 815-198]

Work Order #: 127777

Report #: U8EEC-033
Date: OR/O8/08
Technician: Moises S.
Page i of 1

D Street

D Sidewalk

@ Other Remiadation Pit

GENERAL LocATion: 61 North Clinton Bay Shore

Test Elev/Depth of Test % Bry Max. Dry Ye

# Specific Location Meoisture | Pensity | Density Comp
- FCE) (PCF)

1 | @3 below grade Pink zonearea 11 L 1 6.9 119.3 129.6 92.1
2 | @2 below grade Pink zone area 11 L2 6.0 121.5 129.6 93.8
3 | @1 below grade Pink zone area 11 L 3 6.3 124.2 129.6 95.9
4 | @ -6"below grade | Green zone area 13 1.5 59 i25.9 i29.6 97.2

Remarks:

Material Type:  Stony Creek, Glen Head Reported Teo: Stacy Chervincky

Item #

Min. Compaction Regq.
Complies:

LY |

9%

The above reported data is the property of the client. Ko reproduction of
the above data without the sule permission of Materials Tesing Lab, Ine.
Muterizls Testing accepts no Hability for work executed by others.

Submitted By: Mate—’g;;!s_‘ Testing Lab, Inc.

—

The MT Group: « New York City » Long Island + Hope Lawn, NJ » Wallingford, CT = Dover, DE = Neffs, PA




MT GROUP

NY Metropolitan Regional Office / Corporate Headquarters

Client: Entact Environmental

66 North Clinton Avenue

Bay Shore, NY 11706

Project: NE 7037

Test: In-Place Density Test

Method: ASTM D2922

www.materials-testing . com

Report #:

Date:

145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX (6311 R15-1901

Work Order #: 127933

OBEEC-035
08/12/08

Technician: Moises S.

Page 1 of 1

D Street

[ ] Sidewalk Other

GENERAL Location: 61 North Clinton Bay Shore

Remiadation Pit

[ Test | Elev/Depth of Test % Dry | Max. Dry %
# Specific Location Moisture | Density | Density Comp
(PCE) (PCE)
NO COMPACTION REQUIRED
Remarks:
Material Type: Reported To: Stacy Chervincky

Item #

Min. Compaction Req.
Comglies:

90%

Y

L *r |

Submitted By:

The above reported duta is the prowerty of the client, No reproduction of
the shove data without the seie permission of Materials Testing Lah, [ne.

Materials Testing acesply ne Habilits for work excented by others.

|

Materials Te L Ine.

The MT Group: = New York City = Long [sland = Hope Lawn, N} - Wallingford, CT « Dover, DE = Neffs, PA




MT GROUP
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (6311 815-1900 FAX (631) £15-1901
www.materials-testing com

Work Order #: 128039

Client:  Entact Environmental Report #: OBEEC-036
66 North Clinton Avenue Date: (8/13/08
Bay Shore, NY 11706 Technician: Moises S.
Project: NE 7037
Test: In-Place Density Test Page 1 of |

Method: ASTM D2922

D Street D Sidewalk ! X | Other  Remiadation Pit
GENERAL LocaTion: 61 North Clinton Bay Shore
| Test | Elev/Depth of Test % Dry | Max. Dry %
# Specific Location Moisture | Density | Density Comp
{PCE) {PCF)
! | @1’ below grade Pink zon¢ area § L | 5.5 1214 129.6 93.7
2 | @2 below grade | Purple zone arca 11 L 3 5.9 125.9 129.6 97.2
Remarks: -
Material Type:  Stony Creek —Glen Head Reported To: Stacy Chervincky
Hem #
Min. Compaction Req. | 969 } e
Complies: Y Submitted Bv:  Matfert ] i ab, Inc.

The above reporied data is the property of the client. No reproduction of
1he above dats without the sohe permisaion of Maleriaks Testing Lah, Ine.
Materials Teating accepls no Salility for work executed by mifiers,

The MT Group: » New York City « Long Island = Hope Lawn, NJ » Wallingford, CT » Dover, DF » Neffs, PA




MT GROUP
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue. Farmingdale, NY 11735 (631} 815-1900 FAX {63 13 815-1901
www.malerials-testing.com

Work Order #: 128184

Client:  Entact Environmental Report #: OBEEC-037
66 North Clinton Avenue Date: 08/14/08
Bay Shore, NY 11706 Technician: Moises

Project: NE 7037

Test: In-Place Density Test Page 1 of 1

Method: ASTM D2922

D Street D Sidewalk Other Remiadiation Pit
GENERAL Locarion: 61 North Clinton, Bay Shore

Test |  Elev/Depth of % Bry Max. Bry %o

# TFest Specific Location Moisture | Density Density Comp
(PCF)} | (PCF)

| | @ -6"bes Pink Zone, arca 6, lift 2 106 117.7 129.6 96.9
2 | @-6"bgs Pink Zone, area 7, 1ift 2 10,0 124.0 129.6 95.7
3 | @-6"bgs Pink Zone, area 9, lift 2 93] 12472 129.6 95.9
4 | @-6" bes Pink Zone, arca 8, lift 2 73] 1197 129.6 924
5 | @ -6 bes Pink Zone, area 11, lift 4 6.4 1197 [29.6 92.4
6 | @-6" bgs Pink Zone, area 12, lift 2 6.7 118.0 129.6 91.1
7 1@-b bgs Pink Zone, area 10, lift | 7.7 117.5 129.6 50.7
8 | {@-0"bgs . Green Zone, area 12, lift 5 641 1217 129.6 3.0
9 | {-6"begs Green Zone, arca 7, lift 5 6.9 1204 129.6 92.9
10 | @ -6” bgs Green Zone, area 8, lift § 6.5 11gg 1206 92.5
11 | @ -6 bgs Green Zone, area 4, 1ift 5 7.0 123.5 1296 95.3

Remarks:

Material Type:  Stony Creck. Glen Head Reported Ta: Stacy

Item #
Min, Compaction Req. 98 %
Complies: Y

The above repnrted dhida s the property of the cient. No reproduction of

the above date o ithost 1

0l purmission of Mutertols Tasting Lub, Inc.

Materials Testing aveepis nn Jabiline for work exvented by others.

Submitted Bv:

The MT Group: » New York City = Long Island * Hope Lawn, NJ + Wallingford, CT » Dover, DE « Neffs, PA




MT GROUP

www.materials-testing.com

Client: Entact Environmental
66 North Clinton Avenue
Bay Shore, NY 11706
Project: NE 7037

NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 {631)815-1900 FAX {631)815-199]

Work Order #: [28647

Report #: 08EEC-039
Idate: 08/20/08
Technician: Moises §.

Test: In-Place Density Test Page 1 of !
Method: ASTM D2922
D Street D Sidewalk Other  Remiadation Pit i
GENERAL LocaTioN: 61 North Clinten, Bay Shore
Test Elev/Depth.of Test o . o %%, Dry | Max. Dry %
# I 7 Specific Location. Moisture | Density fD_enSity Comp
1 | @ 3 below grade Pink zone area 14, Lift | 7.3 1187 129.6 91.6
2 | @2 below grade Pink zone area 14, Lift 2 8.0 122.2 129.6 94.3
3 @2 below grade Pink zone area 13, Lift 1 9.4 123.2 129.6 95.1 |
4 | @72 below grade | Pink zone area 13, Lift | 8.9 122.5 129.6 94.6 |
Remarks:
Material Type: Reported Te: Stacy Chervincky
item #
Min. Compaction Req. % _
Complies; Iy Submitted By:

The above reported data & the property of the client, No reproduciion of
the above datz withoui the sole perrnission of Materials Testing Lah, Inc.
Materials Testing zccepts no liabilicy for work executed by ethers,

The MT Group: » New York City « Long Isiand « Hope Lawn, NI « Wallingford, CT * Daver, DE « Neffs, PA



MT GROUP

Www materials-testing.com

Client:  Entact Environmental
66 North Clintor Avenue
Bay Shore, NY 11706
Project: NE 7037
Test: In-Place Density Test
Method: ASTM D2922

NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631)815-1900 FAX (631} 815-1901

Weork Order #: 128649

Report #: OBEEC-040
Date: 08/21/08
Technician: Moises S.

Page 1 of |

D Street D Sidewalk Other

GENERAL LOCATION: _61 North Clinton, Bay Shore

Remiadation Pit

0 R R  SpecificLocation " """:| Maistire | Density | ‘Densify | Comp
1 | @1’ below grade Pink zone area 14, Lift 3 3.3 118.7 129.6 91.6
@ 1’ below grade Pink zone area 13, Lift 2 8.2 122.8 129.6 94.8

3 | @ 1’ below grade | Pink zone area 15, Lift 2 9.0 123.7 129.6 95.5

Remarks:

Material Type:  Stony Creek, Glen Head Reported To: Stacy Chervincky

Item #

Min. Compaction Req. 90%

Complies: Y Submitted By:  Materials Te La €.

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Leh, Ine.
Materials Testing secepts no lability for work executed by others.

The MT Group: » New York City Long Island = Hope Lawn, NJ « Wallingford, CT » Dover, DE « Neffs, PA




MT GROUP
NY Metropolitan Regional Office / Corporate Headqguarters

www.materizis-testing.com

145 Sherwood Avenue, Farmingdale, NY 11735 (63]) 815-19086 FAX (631) 815-1901

Work Order #: 128762

Clienf:  Entact Environmental Report #: G8EEC-041
66 North Clinton Avenue Date: (08/22/08
Bay Shore. NY 11706 Technician: Moises S.
Project: NE 7037
Test: in-Place Density Test Page 1 of 1
Method: ASTM D2922
D Street J:] Sidewalk Other  Remiadation Pit _
GENERAL LocaTion: 61 North Clinton, Bay Shore .
Test Elev/Depth of Test_ . o e % - Dry Max. Dry %o
# N ;Spgciﬁc';L@caﬁon - Moisture | Density | Density Comp
| : . R (PCF) (PCF)
| [ @06 below grade | Pink zone area 14, Lift 4 9.9 119.9 129.6 92.5
| 2 | @6 below grade | Pink zone area 13, Lift 3 10.7 119.2 | 1296 92.0
| 3 | @6 below grade | Pink zone area 15, Lifi 3 8.5 121.4 129.6 93.7
4 @ 6" below grade | Pink zone area 10, Lift 2 9.3 118.7 129.6 91.6
[
Remarks:

Material Type:

ftem #

Reported To:

Stacy Chervineky

[ 20%
LY |

Min. Compaction Req.
Complies:

Submitted By:

The above reporied data is the property of the client. No reprocuction of
the shove data sithout the sole permission of Materials Testing Lah, Inc.
Materials Testing accepts no Hability Tor work executed by others.

The MT Group: » New York City = Long Island Hope Lawn, NI - Wallingford, CT « Dover, DE - Neffs, PA




MT GROUP
NY Metropolitan Regional Office / Corporate Headguarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631)815-1900 FAX (63118151904
www.materials-testing.com

Waork Order #: 128018

Clienf:  Entact Environmental Report #: O8EEC-042
66 North Clinton Avenue Date: 08/25/08
Bay Shore, NY 11706 Technician: Moises S.
Project: NE 7037
Test: In-Place Density Test Page { of 1

Method: ASTM D2922

D Street :} Sidewalk f X [ Other  Remiadation Pit _
GENERAL LocaTion: _61 North Clinton, Bay Shore
[ Test Elev/Depth of Test .| - . e : - % Dry | Max. Dry
# P B “ - . Specific Location - - : - Moisture | Density |- Density Comp
L UL e e (PCF) FCPH
I | @4 below grade Yellow zone area 1, Lift | 4.8 119.5 129.6 92.2 |
2 | @ % below grade Yellow zone area 2, Lift 1 7.8 117.8 129.6 96.9 |
3 | @4 below grade Yellow zone area 3, Lift 1 7.3 118.7 129.6 9i.6
' !
| ¢
Remarks: -
Material Type: ' Reported Ta: Siacy Chervincky
Item #

Min. Compaction Reg.
Complies: Submitted By:  Materj i ab, Inc¢,

The above reported data is the property of the client. No reproduction of
the above data withoui the sole permission of Marerials Testing Lab. Inc.
Maierizls Testing aceepts uo liabifity for work executed by others,

The MT Group: = New York City « Long Island « Hope Lawn_ NJ = Wallingford, CT » Dover, DE - Neffs, PA



MT GROUP

NY Meiropolitan Regional Office / Corporate Headquearters

www.malerials-festing.com

Client: Entact Environmenial
66 North Clinton Avenue
Bay Shore, NY 11706

Project: NE 7037

145 Sherwood Avenue, Farmingdale, NY 11735 {631} BI5-1900 FAX (631} 815-1901

Waork Order #: 129001

Reporit #: OBEEC-043
Date: 08/26/08
Technician: Moises S,

Test: In-Place Density Test Pagel of 1
Method: ASTM D2922
[:] Street D Sidewalk Other  Remiadation Pit )
GENERAL Location: 61 North Clinton, Bay Shore
. Test Elev/Depth of Test C _ Yo - Bry Max, Dry %
# : S e - Specific Location ™ . - - Moisture | Density | Density Comp
R R L _(PCF) {PCF)
1 1 @3 belowgrade | Yellow zone area 1, Lifi 2 9.4 117.3 129.6 90.5
2 @3 belowgrade | Yellow zone area 2, Lift 2 8.1 i19.2 1296 92.0
3 @3 belowgrade | Yellow zone area 3, Lift 2 10.0 120.1 129.6 92.7
4 @2 belowgrade | Yellow zone area I, Lift 3 9.2 117.0 129.6 90.3
3 | @72 belowgrade | Yellow zone area 2, Lift 3 9.4 1174 129.6 90.6
L 6 _| @2 belowgrade | Yellow zone area 3, Lift 3 8.7 116.7 129.6 90.0
Remarks: e

Material Type:
ftem #

Min. Compaction Reg.
Complies:

90%

The above reported data is the propesty of the client. No reproduciinn of
the above data without the sole permission of Maierials Testing Lab, inc.
Waterizls Testing accepis no lizbility for work executed hy others.

Repaorted To:

Submitted Bv:

Stacy Chervincky

Mater

The MT Group: » New York City Long Island - Hope Lawn, NJ « Wailingford, CT » Dover, DE » Neffs, PA

ab, Inc.




MT GROUP

www.materials-testing com

NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX (631)815-190!

Work Order #: 129117

Client:  Entact Environmental Report #: OBEEC-044
66 North Clinton Avenue Date: 08/27/08
Bay Shore, NY 11706 Technician: Moises S.

Project: NE 7037 -

Test: In-Place Density Test Page 1 of 1
Method: ASTM D2922

D Street D Sidewalk Other Remiadation Pit
GENERAL LOCATION: _61 Norih Clinton, Bay Shore

Test | Elev/Depth of Test . | -~ T et T R T % |- Dry | Max Dy %
# 1 N . Specific Location =~ - |- Moisture. | Deasity | Density * | - Comp
1 | @2 below grade | Pink zone area 32, Lift 1 8.4 124.8 129.6 96.3
2 _| @2 below grade | Pink zone area 33, Lift 1 7.5 1260 129.6 97.3
3 | @2 below grade | Pink zone area 34, Lift 1 5.9 126.1 129.6 97.3
4 | @4’ below grade | Blue zone area 11, Lift 1 8.6 117.7 129.6 90.8
5 | @4 below grade | Blue zone area 12, Lift 1 8.4 1239 129.6 95,7
6 | @ 4 below grade | Blue zone area 8, Lift 1 9.1 116.8 1296 9.2
7 | @4 below grade | Green zone area 15, Lift 1 10.3 117.4 129.6 50.6

Remarks:

Material Type:  Stony Creek, Glen Head Reported To: Stacy Chervincky

Item #

-
H
Min, Compaction Req. W% /
Complies: Y Submitted By:  Materia La €.

The 2bove reported data is the property of the client. No reproduction of
the above data withour The soie perrnission of Materials Testing Lab, Inc.
Materials Testing accepts no lahility for work executed by ethers.

The MT Group: « New York City « Long Island + Hope Lawn, NJ » Wallingford, CT - Dover, DE » Neffs, PA




MT GROUP

NY Metropolitan Regional Office / Corporate Headguarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX (631) 815-1901
www.materials-testing.com

YWork Order #: 12941%

Client:  Entact Environmental Report #: O8EEC-051

66 North Clinton Avenue Date: (09/02/08
Bay Shore, NY 11706 Techmician: Moises S.
Project: NE 7037
Test: In-Place Density Test Page 1 of 1

Method: ASTM D2922

D Street D Sidewalik @ Other Remediation Piz

GENERAL LOCATION: 61 North Clinton , Bayshore

“Test | EleviDepthof | - % ] b [ Maxbr | %
1 | @- 3 bgs Pink Zone Area 19 lift 1 9.3 1189 129, 91.6
2 | @-2 bgs Pink Zone Area 19 lift 2 9.0, 1237 129.6 93.5
3 | @-1"bgs Pink Zone Area 16 lift 1 99 1183 129.6 91.3
4 | @-1"bgs Pink Zone Area 20 lift ! 10.8 1 120.1 129.6 92.7
S | @-1"bgs Pink Zone Area 27 lift 1 8.1 12zs5 129.6 24.5

Remarks:

Material Type: Reported To: Kurt S.
Hem # ,
Min. Compaction Reg. 90%

Complies: P Y

The abeve reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, [ne.
Materials Testing accepts no Hability for work executed by others,

The MT Group: » New York City « Long Island « Hope Lawn, NJ » Wallingford, CT + Dover, DE « Nefis, PA



MT GROUP

NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631)815-1900 FAX {631) 815-1901
www.materials-testing.com

Work Order #: 129516

Client:  Entact Environmental Report #: 08EEC-048
66 North Clinton Avenue Date: 09/3/08
Bay Shore, NY 11706 Technician: Moises S.
Project: NE 7037
Test: in-Place Density Test Page 1 of |
Method: ASTM D2922
| ] Street [ ] sidewalk Other _Remediation Pit
GENERAL LOCATION: 61 North Clinton, Bayshore
Test | FElev/Depthof | 1% pry [ MaxDry [ %
B F o Test .| s * Moisture *|. Density | Density Comp
1 | @ -4"bgs 3.9 1294 129.6 93.2
2 | @ -2 bgs Pink zone, area 23, lift 1 10.8 ] 1201 129.6 92.7
3 |@-2'bgs Pink zone, area 25, lift 1 9.11 1225 1296 94.5
4 | @ -2 bgs Pink zone, area 24, lift 1 39| 119.2 129.6 92.0
3 | @ -6"bgs Pink zone, area 20, lift 2 92 121.2 129.6 93.6
6 | @-2"bgs Pink zone, area 26, lift 1 10,3 120.7 129.6 93.1
7 | @ -6"gs Pink zone, area 27, lift 2 87! 1299 120.6 93.3
Remarks:
Material Type:  Stony Creek, Glen Head Reported To:  Stacy C.
Item #
Min, Compaction Req. 90%
Complies: Y Submitted By:  Materials ab, inc.

The sbove reported data is the property of the client. No reproduction of
the above data withou: the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no Liability for work executed by others,

The MT Group: * New York City =Long Island « Hope Lawn, NJ « Wallingford, CT ~ Dover, DE « Neifs, PA




MT GROUP

NY Metropolitan Regional Office / Corporate Headguarters
145 Sherwooed Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX (631) 815-1901
www.materials-testing.com

Work Order #: 129700

Client:  Entact Environmental Report #: 08EEC-049
66 North Clinton Avenue Date: 08/04/08
Bay Shore, NY 11706 Technician: Moises S,
Project: NE 7037
Test: In-Place Density Test Page 1 of 1

Method: ASTM 32922

|| Street [ ! Sidewalk [ X | Other  Remediation Pit

GENERAL LocaTion: _61 North Clinton, Bayshore

Test | . Blev/Dépth.of - P A b % Dry “Max.Dry | %

C# L el TestE ) Speciﬁclmtmn L o Moisture. | Density | Be:lsrty . Comp-
1 i@ -4 bgs Yellow Zone, area 6 Ezft 1 9.8 1228 129 6 94.2
2 | @ -4 bgs Yellow zone, area 7, lift 1 761 1216 129.6 93.8
3 @ -4"bgs Yellow zone, area 8, lift 1 86| 1195 129.6 92.3
4 | @ -3 bgs Yellow zone, area 6, lift 2 126 1199 129.6 92.6
5 | @-3 bgs Yellow zone, area 7, lift 2 941 123.2 129.6 95.1
6 | @ -3 bgs Yellow zone, area 8, lift 2 9.5 121.0 129.6 93.4

l

Remarks:

Material Type:  Stony Creek, Glen Head Reported Ta tagy

liem #

Min. Compaction Regq. %

Complies: Y Submiized ny_ al?[ Test /ﬁg Lab Inc.

/b \/fk

The above reported data is the property of the client. No reproduction of
the above data withous the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no lability for work executed by ethers.

The MT Group: « New York City = Long Island « Hope Lawn, NJ » Wallingford, CT = Dover, DE » Neffs, PA



MT GROUP

NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX (631) 815-190!
www.materials-testing. com

Work Order #: 129776

Client:  Entact Environmental Report #: O08EEC-052
66 North Clinton Avenue Date: 09/05/08
Bay Shore, NY 11706 Technician: Moises S.
Project: NE 7037
Test: In-Place Density Test Pagelof 1

Method: ASTM D2922

|| Street [ ] Sidewalk Other _Remediation Pit

GENERAL LocaTion: 61 North Clinton, Bayshore

Test | Elev/Depthof | = - % - Dry [ MaxDPry | %
1 | @-1"bgs Pink zone, area 30, lift 1 56| 1258 129.6 97.1
2 | @-1"bgs Pink zone, area 31, lift | 57 1269 129.6 97.9

Remarks:

Material Type:  Stony Creek, Glen Head Reported To:  Stacy C.

Item #

Min. Compaction Regq. 9%

Complies: Y Submitted By:  Materi ng Lab, Inc,

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materizls Testing Lab, Inc.
Materials Testing acceprs no liability for work exccuted by others.

The MT Group: « New York City » LongIsland « Hope Lawn, NJ » Wallingford, CT » Dover, DE « Neffs, PA



MT GROUP

NY Metropolitan Regional Office / Corporate Headguarters
145 Sherwood Avenue, Farmingdale, NY {1735 {631) 815-190¢ FAX (631} 815 1901
www.materials-testing.com

Work Order #: 129821

Client:  Entact Environmental Report #: OBEEC-052
66 North Clinton Avenue Date: 09/08/08
Bay Shore, NY 11706 Technician: Moises S.
Project: NE 7037
Test: In-Place Density Test Page 1 of 1

Method: ASTM D2922

[ ] street || sidewalk Other _Remediation Pit

GENERAL LocaTioN: _61 North Clinton, Bayshore

- Test’| Elev/epthof [ . I Max-Dry | %
cE L Testo b ;:Density | Comp’
NO Test Taken

Remarks:

Material Type:

Item #

Min. Compaction Regq. 9% |

Complies: Y

The above reported data is the property of the client. No reproduction of E ot f‘

the above data withowt the sole permission of Materials Testing Lzb, Ine,
Mazerials Testing accapts no lizbiliiy for work cxecuted by others.

The MT Group: « New York City - Long Island » Hope Lawn, NJ « Wallingford, CT - Dover, DE » Neffs, PA



MT GROUP
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631) B15-1900 FAX (631) 815-1901
wWww.naterials-testing. com

Werk Order #: 120974

[ %0% |
Y ;

Min. Compaction Req.
Complies:

The zbove reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no Hability for work executed by others,

Client:  Entact Environmental Report #: UBEEC-055
66 North Clinton Avenue Date: 09/10/08
Bay Shore, NY 11706 Technician: Moises S.
Project: NE 7037
Test: In-Place Density Test Pagelofl
Method: ASTM D2972
[ Street [ Sidewalk Other _Remediation Pit
GENERAL LOCATION: 61 North Clinton, Bayshore
Test | Elev/Depth of e YT TR Sl % T Bry | Max Dry | =~ %
B L Test | LT ] . Specifié Location 7. 7. | Moistare | Density - Density | ‘Comp
1 | @-4 bgs Yellow zone, area 11, lift | 10.7 1 1247 127.9 97.5
2 | @4 bgs Yellow zone, area 12, Iift 1 10.6 | 123.4 127.9 96.5
3 | @4 bgs Yetlow zone, area 13, lift 1 122, 1190/ 127.9 93.1
4 | @-4 bgs Blue zone, area 13, 1ift 1 116 1189 127.9 93,
5 1 @-4 bgs Blue zone, area 6, lift 1 13.9! 1167 127.9 91.3
6 | @4 bgs Yellow zone, area 19, [if; | 10.1 | 119.0 127.9 93.1
' 7 [ @4 bgs Yellow zone, area 14, lift 1 10.7 | 1227 127.9 96.0
8 @y bgs Yellow zone, area 9 Hft 1 971 117.1 127.9 [ 91.6
9 |1 @-4 pgs Yellow zone, area 4, 1ift 1 10.51 1218 127.9 95.1
i 4 -
f | |
Remarks:
Material Type:  Sand - 21 & 18 Mix Reported To: Stacy C,
Item # i

The MT Group: » New York City « Long Island + Hope Lawn, NJ « Wallingford, CT = Dover, DE » Neffs, PA



MT GROUP

www.materials-testing com

Client:  Entact Environmental
66 Norik Clinton Avenue
Bay Shore, NY 11706
Project: NE 7037

NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631} 815-1900 FAX {631) 815-1901

Work Order #: 130094

Report #: O0BEEC-050
Date: 08/11/08
Technician: Moises 8.

Test: In-Place Density Test Page 1 of 2
Method: ASTM D2922
|| Street [ ] sidewalk Other _Remediation Pit
GENERAL LocaTioN: 61 North Clinton, Bayshore
% {0 Dry | MaxPry] %

BlevbeploiTest |

| Moistare | Densty | Deasty | - Comp.

| @ ;4’ VbéI‘ow gra&e | Blue zone, aréa 370,7-lift 1

T 132] 1215 1279 951

@ -4’ below grade | Blue zone, area 7, Iift 1

11.7] 1186 127.9 92.7

@ -4’ below grade | Yellow zone, area 20, Iift 1

8.7 116.3 127.9 21.0

@ -4" below grade | Yellow zone, area 15, lift 1

11.0 1 1207 127.9 94.4

@ -4’ below grade | Yellow zone, area 10, lift 1

8.9 1195 127.9 93.5

@ -4’ below grade | Yellow zone, area 5, lift 1

11.8| 121.4 127.9 95.0

@ -3’ below grade | Blue zone, area 10, lift 2

13.1 | 1204 127.9 94.2

@ -3’ below grade | Blue zone, area 7, lift 2

11.81 1174 127.9 91.8

Rl el Rl e NTEY NS OVY TN PN R

@ -3’ below grade | Yellow zone, area 20, 1ift 2

11.4] 1225 127.9 95.8

10 | @ -3’ below grade | Yellow zone, area 15, 1ift 2

9.9 121.8 127.9 95.3

11 | @ -3" below garde | Yellow zone, area 10, lift 2

B.6: 1216 127.9 95.1

12 | @ -3’ below grade | Yellow zone, area 5, lift 2

10.2] 1216 127.9 95.2

Remarks:

Material Type:  Watral/ Glen Head 50-50 Mix Reported To: Stacy C.

Item #

Min. Cempaction Req. 90% 7 o

Complies: Y Submitted By: Materials ifig Lab, Inc.

The abeve reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, inc.
Materials Testing accepts oo liability for work executed by others,

The MT Group: » New York City = Long Island * Hope Lawn, NJ » Wallingford, CT + Dover, DE = Neffs, PA




MT GROUP

NY Metropolitan Regional Office / Corporate Headquartess
145 Sherwood Avenue, Farmingdale, NY 11735 {6313 8151900 FAX (631) 815-19¢1
www.materials-testing.com

MrG roup

Work Order #: 131166

Client:  Entact Environmental Report #: GSEEC-063
66 North Clinton Avenue Date: 09/23/08
Bay Shore, NY 11706 Technician: Moises S.
Preject: NE 7037
Test: In-Place Density Test Page 1 of 2
Method: ASTM D2922
D Street D Sidewalk Other  Remediation Pit
GENERAL LocaTion: 61 North Clinton, Bayshore
Test | Elev/Depth of % Dry Max. Dry %
# Test Specific Location Muoistere | Density | Density Comp
(PCF) (PCF}
| | @-1"BGS Blue zone, area 11, lift 4 441 1053 107.4 98.3
2 |@-1" BGS Blue zone, area 12, lift 4 49 1070 107.4 99.6
3 |@-1'BGS Blue zone, area 13, lift 4 59 1069 107.4 99.6
4 |@-1"BGS Blue zone, arca 4, lift 4 45 1043 107.4 97.2
5 |@-1"BGS Green zone, area 135, lift 4 63| 1034 107.4 96.3
6 | @-1"BGS Purple zone, area 11, lift 4 501 1051 1074 $7.8
7 | @-6"BGS Purple zone, area 6, lift 5 541 117.7 127.9 92.1
-8 @-6"BGS Purple zone, area 10, Iift 5 571 1221 127.9 96.1
9 | @-6 BGS Purple zone, area 11, it § 981 1199 127.9 93.8
i0 | @-6" BGS Yellow zone, area 1, lift 5 991 116.5 127.9 91.1
11 |@-6" BGS Yellow zone, area 2, 1ift 5 1631 1198 127.9 93.7
12 | @ -6" BGS Purple zone, area 3, lift 5 53 117.7 127.6 92.1
Remarks:
Material Type: 1) Watral, Bayshore 100% Reported To: Stacy

2} Watral / Stony Creek Glen Head 50-50 Mix

Min. Compaction Req. 9%
Complies: Y

Submitted B

The ahove reported data is the property of the client. Ne reproduction of
the above data withou? the sole permission of Materials Testing Lab, Ine.
Materials Testing accepts no liability for work executed by others.

The MT Group: < New York City « Long Island » Hope Lawn, N} « Wallingford, CT » Dover, DE « Neflz, PA



MT GROUP
NY Metropolitan Regional Office / Corporate Headquarters
{45 Sherwood Avenue, Farmingdale, NY 11735 (631} 815-1900 FAX (631)815-1501
www.materials-testing.com

MrGroupf

Work Order #: 131166

Client:  Entact Environmental Report 4; O8EEC-063
66 Nerth Clinton Avenue Date: 09/23/08
Bay Shore, NY 11706 Technician: Moises S.
Project: NE 7037
Test: In-Place Density Test Page 2 of 2

Method: ASTM D2922

[ ] street ] sidewan Other _Remediation Pit

GENERAL LOCATION: 61 North Clinton, Bayshore

| Test | Elev/Depth of % Dry | Max.Dry | % |
# Test Specific Location Moisture | Density Density Comp
(PCF) (PCF)
13 | @-6"BGS Yellow zone, area 6, lift 5 771 11645 i27.9 91.2
14 | @ -6” BGS Yellow zone, area 7, lift 5 921 1209 127.9 94.5
15 | @-6"BGS Yellow zone, area 8, 1ift 5 85] liss 1279 990.4
16 | @ -6”"BGS Yellow zone, area 3, lift 5 82, 1197 127.9 93.6
17 { @-1" BGS Yellow zone, area 8, [ifi 4 53] 106.1 1067.4 98.8
I E
Remarks:
Material Type: 1) Watral, Bayshore 100% Reported To: Stacy

2) Watral / Stony Creek Glen Head 50-50 Mix

Min. Compaction Req. | 90%

Complies:

Submitied Bv: Xestigh Lab, Inc.

The above reported datz is the property of the dient. No reproduction of
the ahove data withou! the sole permission of Materials Testing Lab, Inc.
Matzrials Testing accepts no liabiiity for work executed by others.

The MT Group: * New York City » Long Island = Hope Lawn, NJ « Wallingford, CT » Dover, DF = Neffs, PA



MATERIAL 3
TESTING

Client:  Entact Environmental
66 North Clinton Avenue
Bay Shore, NY 11706
Project: NE 7037

Materials Testing Lab Inc,

NY Metrepolitan Regional Office / Corporate Headquarters
145 Sherwood Avenuve. Farmingdale. NY F1733 1631) 815-1900 FAX {631} 815-1901
www. materials-testing.com

Work Order #: 130229

Report #: OBEEC-056
Date: 0971 2/08
Technictan: Mbpises S.

Test: In-Place Density Test Page 1 of 1
Method: ASTM D2922
T e
D Street L] Sidewalk Other Remediation pit
GENERAL LocaTion: 91 North Clinton Bay Shore

Test | Elew/Depthof Test | -. - . . . % | Bry [ MaxDPry; %
# 1. . SO * Specific Location -Moisture - Density | Density |. Conip
1 | @ 4 below grade | Blue zone area 1 fift 1 8.8 | 120.0 127.9 93.9
2 | @ 4 below grade | Blue zone area 2 lift 1 831 1224 127.9 95.7
3 | @ 4’ below grade | Blue zone area 3 lift 1 86| 1152 127.9 90.1
4 | @ 4 below grade | Yellow zone area 16 lift 1 11.1} 1152 127.9 940.1
S | @ 4 below grade | Yellow zone area 17 lift | 9.6 116.0 127.9 90.8
6 | @ 4 below grade | Yellow zone area 18 1ift 1 10.1 1 119.8 127.9 93.7
7 | @ 3’ below grade | Yeliow zone area 11 lift 2 1601 1162 127.9 90.1
8 | @ 3 below grade | Yellow zone area 12 lift 2 10.2] 1216 127.9 95.1
9 | @ 3’ below grade | Yellow zone area 13 lift 2 95! 11838 127.9 92.9
10 | @ 3" below grade | Blue zone area 11 lift 2 891 1200 127.9 93.9
11 | @ 3" below grade | Blue zone area 12 lift 2 99, 121.8 127.9 95.3
12 | @ 3’ below grade | Blue zone area 8 lift 2 86| 121.6 127.9 95.1
Remarks:

Material Type: Watral/Glen Head 50-50 nux Stacy Shervincky

Item #

Min. Compaction Regq. 20%
Complies: Y

The zbove reported data is the property of the client. No reproduction of
the above data without the sole pesmnission of Materials Testing Lab, Inc.

Materizls Testing aceepls no Hability for work executed by others.

The MT Group: » New York Ciry » Long Island = Hope Lawi, N« Wallingford, CT » Dover, DL s Neffs. PA




Materials Testing Lab lac.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale. NY 11735 (631)815-1900 FAX (6313 815-1901
’ www materials-testing com

petbecy Work Order #: 130339
Client:  Entact Environmental Report #: Q8EEC-057
66 North Clinton Avenue Date: (9/15/08
Bay Shore, NY 11706 Technician: Moises S.
Project: NE 7037
Test: In-Place Density Test Page 1 of 1

Method: ASTM D2922

:] Street D Sidewalk [ X | Other _Remediation pit
GENERAL Location: 01 north Clinton, Bay Shore

Test | Elev/Depth of Test el e o0 % ] Dry [ MaxDry| %
#O0 ~ Specific Location. = - | Moisture | Deasity | Density i Comp
1 | @ 3" below grade | Green zone area 15 lift 2 1021 1161 127.9 90.8
2 | @ 3 below grade | Blue zone area 13 lift 2 85| 1196 127.9 93.6
3 | @ 3’ below grade | Blue zone area 9 1ift 2 99 1197 127.9 93.7
4 | @ 3 below grade | Yellow zone area 19 lift 2 89| 1200 127.9 93.9
S | @ 3 below grade | Yeilow zone area 18 lift 2 8.8, 1200 127.9 93.9
6 | @ 3 below grade | Yellow zone area 17 lift 2 861 1152 127.9 90.1
7 | @ 3 below grade | Yellow zone area 16 lift 2 9.2 1227 127.9 95.9
8 | @ 3 below grade | Blue zone area 1 lift 2 841 1172 127.9 91.7
9 | @ 3’ below grade ! Blue zone area 2 1ift 2 9.7 11%.1 127.9 93.2
10 | @ 3’ below grade | Blue zone area 3 lift 2 8.6 1187 127.9 92.8
11 | @ 3’ below grade | Blue zone area 6 lift 2 10,2} 117.2 127.9 90.1
Remarks:

Material Type: Warral/ Glen Head 50-50 mix Reported To:

Item #

Min. Compaction Req. 90%

Complies: Y Submitted

The zbove reported data is the property of the client. No reproduction of
the above data withou? the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no lishility for work executad by others.

The MY Group: = New York City < Long Island + Tlope Lawn, NI o Wallingtord, CF » Dover, 3F « Nells, PA




Materials Testing Lab Inc,
NY Metropolitar Regional Office / Corporaie Headquarters
145 Sherwood Avenue., Farmingdale, NY 11735 (631)815-1900 FAX (6313 815-1901
www.materials-lesting.com

TG Work Order #: 130428
Client:  Entact Environmental Report #: OBEEC-058
66 North Clinton Avenue Date: (9/16/08
Bay Shore, NY 11706 Technician: Moises S.
Project: NE 7037
Test: In-Place Density Test Page 1 of |

Method: ASTM D2922

[ ] Street [ ] sidewalk Other _Remediation pit

61 North Clinton, Bay Shore

GENERAL LocaTION:

Test | Elev/Depth of Test e T % T bry Max.Dry | %
#0000 0T . - -SpecificLocation .- | Moisture | Density | Density ' | ~ Comp
o SR I R R L o iech | ®cR. |
1 | @ 2" below grade | Yellow zone area 6 Lift 3 10.11 1158 127.9 90.4
2 | @ 2" below grade | Yellow zone area 7 Lift 3 105 1167 127.9 91.3
3 | @ 2" below grade | Yellow zone area 8 1ift 3 8.7 1182 1279 92.5
4 | @ 2 below grade | Yellow zone area 11 lift 3 951 1184 127.8 92.6
5 | @ 2" below grade | Yellow zone area 12 lift 3 10.01 1195 127.9 93.5
6 | @ 2’ below grade | Yellow zone area 13 lift 3 10.0] 1232 127.9 96.4
7 | @ 2" below grade | Blue zane area 12 lift 3 103} 1198 127.9 93.4
8 | @ 2’ below grade | Blue zone area 13 lift 3 92! 1174 127.9 91.8
9 | @ 2’ below grade | Blue zone area 9 lift 3 771 1179 127.9 92.2
10 | @ 2’ below grade | Blue zone area 6 lift 3 10.1 | 11990 127.9 93.1
Remarks:

Material Type: Watral/Glen Head 50-50 mix Reported To: Stacy Cheryfincky

Ttem # ot

Min. Compaction Reg. 90%

Complies: Y Submitted By:

the above reported data is the property of the client. No reproduction of
the abiove data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts ny lizbility Tor work execured by others.

Fhe M1 CGroup: « New York City « Long istand » Hope Lawn, NJ » Wallingford. CT « Dover. DE = Nelts. PA




Materials Testing Lab Inc.
NY Metropolitan Regional Office - Corporate Headquarters
143 Sherwood Avenue, Farmingdale, NY 11735 {631)815-1900 FAX (631) BE5-1901
‘ www.materials-testing com

The above reported data is the property of the client. No reproduction of
the above data without the scle permission of Materials Testing Lab, Inc.

Materizls Testing zccepts no Lability for work executed by others,

M s Work Order #: 130540
Client:  Entact Environmental Report #: O8EEC-059
66 North Clinton Avenue Date: 09/17/08
Bay Shore, NY 11706 Technician: Moises S.

Project: NE 7037

Test: In-Place Density Test Page 1 of |
Method: ASTM D2922

D Street D Sidewalk @ Other Remediation pit
GENERAL Location: 01 North Clinton, Bay Shore

Test |- 'Ebfmptbof"l"m! 4 e n % | Dry ‘Max. Dry R

# T § Specific Location | Moisture | Density | Density | Comp.
1 | @ I’ below grade | Pink zone area 17 lift { 4.4 | 104.3 107.4 97.1
2 | @ 1" below grade | Pink zone area 18 lift 1 451 10637 107.4 96.6
3 | @1 below grade | Pink zone area 22 lift 1 49 1028 107.4 95.7
4 | @ 1 below grade | Pink zone area 21 lift 1 481 103.3 107.4 96.2
3 | @ 1’ below grade | Pink zone area 29 lift 1 4.8 1034 107.4 06.3
6 | @1’ below grade | Bip#zone area 28 lift 1 53| 1059 107.4 98.7
7 | @ 4 below grade | Blue zone area 4 lift 1 45| 103.7 107.4 96.6
8 | @ 4’ below grade | Blue zone area 5 lift 1 4.7 1058 107.4 98.5
9 | @ 3’ below grade | Blue zone area 4 lift 2 46| 106.0 107.4 98.8
10 | @ 3’ below grade ! Blue zone area 5 lift 2 521 104.2 107.4 97.1
11 | @ 2’ below garde | Blue zone area 4 lift 3 5.7 1045 167.4 97.3
12 | @ 2’ below garde | Blue zone area 5 lift 3 5.2 1010 167.4 94.1
Remarks:

Material Type:  Warral, Bay Shore sandy soil Reported To: Stacy Chérvincky

Ttem #

Min. Compaction Reg. 9% |

Complies: Y Submitted By:

The MY Group: » New York City » Long Island » Hope Lawn. NJ Wallingiord, C'1 « Dover. 131 » Neffs, PA



MATERIALS
TESTING

Materials Testing Lab Inc.

NY Metropolitan Regional Office

/ Corporate Headquarters

www.materials-1esting.com

Client: Entact Environmental
66 North Clinton Avenue
Bay Shore, NY 11706

Project: NE 7037

Report #:
Date:

. 145 Sherwoed Avenue. Farmingdale, NY 11735 (6311815-1900 FAX (631} 815-190¢

Work Order #: 130703

08EEC-060
09/18/08

Technician: Mgises S.

Test: In-Place Density Test Page 1 of 2
Method: ASTM D2Z922
D Street D Sidewalk Other Remedation pit
GENERAL Location: 0! North Clinton, Bay Shore
Test | “Elev/Depthof Test |~ .~~~ 177 I % | Dry: Max.Dry. % .
#oLD o S - Specific Loeation - ‘Moisture | Density | Dessity | Comp
1 | @ 6" below grade | Pink zone area 18 lift 2 471 1048 107. 97.7
2 | @ 6" below grade | Pink zone area 17 lift 2 50| 1068 107.4 99.5
3 | @ 6” below grade | Pink zone area 22 lift 2 46| 1049 107.4 v7.7
4 | @ 6" below grade | Pink zone area 21 lift 2 401 1059 107.4 98.6
5 | @ 2’ below grade | Pink zone area 28 it 2 39| 106.6 107.4 99.3
6 | @ 2" below grade | Pink zone area 29 lift 2 56 1061 107.4 98.8
7 | @ 2" below grade | Yellow zone area 16 lift 3 4.2 106.8 107.4 99.5
8 | @ 2’ below grade | Yellow zone area 18 lift 3 48| 1056 197.4 98.4
9 | @ 2 below grade | Yellow zone area 19 lift 3 45| 106.3 107.4 99.1
10 | @ 2’ below grade | Yeltow zone area 17 lift 3 461 1057 107.4 98.4
11 | @ 2’ below grade | Blue zone area 1 1ift 3 43| 1066 107.4 99.3
12 | @ 2’ below grade | Blue zone area 2 lift 3 4.4 1016 107.4 94.6 |
Remarks:

Material Type: Wairal, Bay Shore

Hem #

Min. Compaction Reg.
Complies:

9%

Y

The abave reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no liability for work execuied by oihers.

Reported To:

Submitted By:

Stacy Cheyvincky

The M1 Group: » New York City » Long Island « Hope Lawn, NI« Wallinglord. €1 « Dover. DE = NetTs. PA




Materials Testing Lab Inc.
NY Metropolitan Regional Oftice / Corporate Headquarters
145 Sherwood Avenue. Farmingdale. NY H1735 (6313 815-1900 FAX{(631) 815-1501
' www.materials-testing.com

Rl Work Order #: 130703
Client:  Entact Environmental Report #: O8EEC-060
66 North Clinton Avenue Date: 0%/18/408
Bay Shore, NY 11706 Technician: Moises S.
Project: NE 7037
Test: In-Place Density Test Page 2 of 2
Method: ASTM D2622
D Street D Sidewalk Other Remidation pit
GENERAL Location: 01 North Clinton, Bay Shore
Test | Elev/Depthof Test " | - Lo e e L Y% .Dry. | Max.Dry | %
. ' * Specific Location Moistare | Density | Density | Comp
13 | @ 2" below grade ! Green zone area 15 lift 3 50 106.8 107.4 99.5
14 | @ 2’ below grade | Blue zone area 3 lift 3 4.6 104.1 107.4 96.9

J
Remarks:
Material Type: Watral, Bay Shore Reported To:  Stacy Chervincky
Item # N
. - 1'
Min, Compaction Reg. 90%
Complies: Y Materiafs [Tesfin b/Ine,

The above reperted datz is the property of the clicnt. No reproduction of
the above data without the sole permission of Malerizls Testing Lzh, Inc,
Materials Testing accepts no lability for work executed by others,

7

The MT Group: » New York City » Long Island « Hope Fawn, N« Wallingford, CT = Dover. DE = Nelts, PA



Materials Testing Lab Ine.
NY Metropolitan Regional Office / Corporate Headguarters
145 Sherwood Avenue, Farmingdale. NY 11735 (631} 813-1900 FAX (631} 815-1901
’ www materials-testing com

LS Work Order #: 130826
Client:  Entact Environmental Report #: (8EEC-061
66 North Clinton Avenue Date: 09/19/08
Bay Shore, NY 11706 Technician: Mpoises S.
Project: NE 7037
Test: In-Place Density Test Page 1 of I

Method: ASTM D2922

D Street D Sidewalk Other  Remidiation pit

61 North Clintion, Bay Shore

GENERAL LOCATION:

Test'| Elev/Depth of Test T et e TR % .. | Dry [ MaxDry | %

# i I Specific Location | Moisture | Density | Density | Comp
| e _ . l®cH | ®cR |
1 | @2 below grade | Blue zone area 11 lift 3 4.7( 107.4 107.4 100+
2 | @ 2 below grade | Blue zone area & lift 3 4.2 106.1 1074 98.8
3 | @ 1" below grade | Yellow zone area 1 lift 4 481 106.6 107.4 99.3
4 | @1 belowgrade | Yellow zone area 2 lift 4 3.2 106.8 107.4 9.4
5 | @ 1" below grade | Yellow zone area 3 lift 4 5.2 1647 107.4 97.5
6 | @1 below garde | Purple zone area 3 lift 4 5.3 106.1 107.4 98.8
7 | @ 1" below grade | Purple zone area 6 lift 4 5.3 1069 107.4 99.6
1

Remarks:

Material Type: Warral, Bay Shore Reported To: Stacy Cheryincky

Ttem #

Min. Compaction Req. 90%

Complies: Y Submitted By:

The ahove reported data is the property of the client. No reprodustion of
the above data without the sele permission of Matesials Testing Lab, Inc.
Materials Testing accepts no Hability for work executed by others.

The MT Group: « New York City » Long Island » Hope Lawn Ni » Willingford. CT » Dover. [3E » NefTs, PA



MT GROUP

NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX(631) 815-1901
www.materials-testing.com

Work Order #: 131067

Client:  Entact Environmental Report #: 0REEC-062
66 North Clinton Avenue Date: G9/22/08
Bay Shore, NY 11706 Technician: Moises 8§
Project: NE 7037
Test: In-Place Density Test Page 1 of 1

Method: ASTM D2922

[ ] Street [ ] Sidewalk (X | Other _Remediation Pit

GENERAL Location: 61 North Clinton , Bayshore

Test |. Elev/Pepthef .| - e T s T By %
1 |@-1"BGS Yellow zone, area 6, lift 4 7.01 1054 107.4 98.1
2 | @-1"BGS Yellow zone, arca 7, lift 4 4.7, 106.7 107.4 99.4
3 1 @-1"BGS Purple zone, area 19, lift 4 7.3} 1038 107.4 96.7
4 | @ -1 BGS Yellow zone, area 11, lift 4 85| 1044 107.4 97.2
5 1@-1'BGS Yellow zone, area 12, lift 4 46| 1044 107.4 97.2

Remarks: B

Material Type: Watral, Bayshore Reported To:

Ttem #

Min. Compaction Req. 90%

Complies: Y Submitted By:

The above reported data is the property of the client. Ne reproduction of
the above data withous the sole permission of Materials Testing Lab, Inc. v
Materizls Testing accepts no liability for work executed by others.

‘The MT Group: « New York City » Long Island + Hope Lawn, NJ « Wallingford, CT » Dover, DE » Neffs, PA



Client:

Project:
Fest:
Method;

MT GROUP
NY Metropohtan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX {631} 815-1901
www.materials-testing.com

Work Order #: 131220

Entact Environmental Report #: OBEEC-065

66 North Clinton Avenue Date: 09/24/08

Bay Shore, NY 11706 Technician: Moises 8.

NE 7037

In-Place Density Test Page 1 of |
ASTM 2922

D Street

Remediation Pit

Other

[ | Sidewalk

GENERAL LocaTion: 61 North Clinton, Bayshore
C# .l Test. o | 70 o-Specifickoeation . .. .. T | Moisture | Deasity | . Density:
1 1@-1"BGS Blue zone, area §, lift 4 39 1049 107.4 97.6
2 | @-1"BGS Blue zone, area 9, 1ift 4 311 10456 107.4 97.3
3 | @-1"BGS Blue zone, area 5, lift 4 ' 511 104.2 107.4 97.0
4 | @ -1"BGS Blue zone, area 6, lift 4 50 1034 107.4 96.3
5 1@ -1"BGS Blue zone, area 1, lift 4 49| 105.6 107.4 98.3
6 | @-1"BGS Blue zone, area 2, lift 4 3.3 18456 107.4 97.3
7 1 @-1" BGS Blue zons, area 3, lift 4 451 1037 107.4 96.5
8 | @ -1"BGS Yellow zone, area 16, lift 4 491 14875 107 .4 100.6
g | @-1"BGS Yellow zone, area 17, lift 4 58 1011 107.4 94.1
10 | @ -1 BGS Yellow zone, area 18, lift 4 531 106.7 107.4 99,3
11 | @ -1" BGS Yellow zone, area 19, lift 4 44| 1855 107.4 98.3
12 | @ -1’ BGS Yellow zone, area 13, lift 4 49 1070 107.4 99.6
Remarks:

Reported To:

Material Type: Watral, Bayshore

Hem #
Min. Compaction Req. W%
Complies: Y

The above reporied data 18 the property of the client. No reproduction of
1he above data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts oo liability for werk executed by others.

The MT Group: » New York City » Long Island - Hope Lawn, NI » Wallingford, CT + Dover, DE = Neffs, PA




Materials Testing Lab Inc.
NY Metropotitan Regional Office / Corporate Headquarters
145 Sherwood Avenue. Farmingdale, NY 11735 (631} 815-1900 FAX (631) 8I5-1901]
’ www.materials-testing com

plelenie o Work Order #: 131343
Chient:  Entact Environmental Report #: GBEEC-066
66 North Clinton Avenue Date: $9/25/08
Bay Shore, NY 11706 Technician: Moises S.
Project: NE 7037
Test: In-Place Density Test Page 1 of 5

Method: ASTM D2922

D Street D Sidewalk Other Remediation Pit

GENERAL LocaTion: 61 North Clinton, Bayshore

Test | ElevDepthor | ~ - T o , % | Dry |[MaxDry| - %
#.f .. Test .. T - . SpecificLocation . . | Meistare | nsity | - Density | Comp
1 | @-1"BGS Blue zone, area 10, lifi 4 701 1054 107.4 98.1
2 | @-1"BGS Blue zone, area 7, lift 4 47| 1074 107.4 100.¢
3 | @-1"BGS Yellow zone, area 20, lift 4 531 1069 107.4 99,6
4 |@-1"BGS Yellow zone, area 14, lift 4 521 106.8 107.4 99 4
5 | @-1'BGS Yellow zone, area 15, lift 4 53] 1081 107.4 98.8
6 | @.1"BGS Yellow zone, area 9, lift 4 44| 1055 107.4 98.3
7 1 @-1"BGS Yellow zone, area 10, lift 4 59 10569 107.4 99.6
8 | @-1'BGS Yellow zone, area 4, lift 4 45| 104.2 107.4 97.2
9 | @-1'BGS Yellow zone, area 5, lift 4 6.3: 1G34 107.4 96.3
10 | @ -6" BGS Blue zone, area 11, lift 5 6.3] 1i65 127.5 91.3
11 | @ -6” BGS Blue zone, area 12, 1ift 5 8.3 1200 1275 94.1
| 12 | @ -6" BGS Blue zone, area 13, lift 5 3.0| 1169 127.5 91.7

Remarks

Material Type: Watral 100% / Watral Glen Head 3:1 Mix Reported To:

Item #

Min. Compaction Req.
Complies: Y

The sbove reported data is the property of the client. No reproduction of
the ahove daiz without the sole permission of Materials Testing Lzb, Ine.
Materials Testing accepis no liabitity for work exceuted by others.

The MT Group: « New York City » Fong Istand + Hope Lawn, NJ « Wallingford, T Dover, 1280 ¢ Nefls. PA



Materials Testing Lab Ine.

NY Metropolitan Regional Office / Corporate Headquarters

145 Sherwood Avenue, Farmingdale, NY 11735 (631)815-1900 FAX {6311 815-190]
' www.materials-testing.com

MATERIALS
TESTING
Work Order #: 131343
Client:  Entact Environmental Report #: (8EEC-066
66 North Clinton Avenue Date: 09/25/08
Bay Shore, NY 11706 Technician: Moises S.
Project: NE 7037
Test: In-Place Density Test Page 2 of 5
Method: ASTM D2622
[ ] street [ ] sidewalk [X ] Other Remediation Pit
GENERAL LOCATION: 61 North Clinten, Bayshore
Test |- Elev/Depth of | Co e T | % | Dry  Max.Dry| % -
# - Fest o .. Specific Location - -] Moisture | Density Deasity Comp
R N R N T L | PCEy [ PCH. .
13 | @ -6” BGS Green zone, area 15, lift 5 86| 1228 127.5 96.3
14 | @ -6” BGS Blue zone, area 8, lift 5 10.0 ] 1180 127.5 97.5
15 | @ -6" BGS Blue zone, area 9, lift 5 8.6( 1224 127.5 96.0
16 | @ -6" BGS Blue zone, area 10, lift 5 9.2 1207 127.5 94.6
17 | @ -6” BGS Blue zone, area 4, lift 5 80! 1167 127.5 91.5
18 | @ -6” BGS Blue zone, area 5, lift 5 9.7 120.2 127.5 94.2
19 | @ -6" BGS Blue zone, area 6, lift 5 6.0 117.2 127.5 91.9
20 | @ -6" BGS Blue zone , area 7, lift 5 8.1] 1i8.9 127.5 93.2
21 | @ -6" BGS Blue zone, area 1, lift 5 8.6 1162 127.5 91.1
22 | @ -6" BGS Blue zone, area 2. lift 5 76 . 1253 127.5 98.2
23 ! @ -6 BGS Blue zone, area 3, lift 5 6.9 1188 1275 93.1
24 | @ -6"BGS | Yellow zone, area 16, lift 5 7.0 1232 127.5 96.6
Remarks:
Material Type: Watral 100% / Watral Glen Head 3:1 Mix
Item #

Min. Compaction Req.

Complies:

9%0% |
Y

The above reporied data is the property of the client. No reproduction of
the above data withont the sole permission of Maredals Testing Lab, Inc.

Materials Testing aceepts ne Hability for work executed by others.

The MT Group: « New York City « Long Island » Hope Lawn, NJ » Wallingford. CT « Dover, DE = Neffs, PA



Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
143 Sherwood Avenuc, Farmingdale, NY 11735 (631) 815-1900 FAX (631) B13-190}
wwwonaterials-iesting.com

MATEF%!.&LS
TESTING
Work Order #: 131343
Client:  Entact Environmental Report #: O8EEC-066
66 North Clinton Avenue Date: 09/25/08
Bay Shore, NY 11706 Technician: Moises S.
Project: NE 7037
Test: In-Place Density Test Page 3 of 5

Method: ASTM D2522

D Street

[ | sidewalk

@ Other  Redediation Pit

GENERAL LocATION: 61 North Clinton, Bayshore

Test | - Elev/iDepth of T T T 7% T ey TMaxbry | %
# - Test Spec:ﬁc Locatmn : 1 Moisture Bensnty Bens:ty Cemp -
25 | @ 6" BGS Yeiiow zcne, area 17 hft 5 7.6 121.8 127 5 95.5
26 | @ -6” BGS Yellow zone, area 18, 1ift 5 8.6 120.2 127.5 94.2
27 | @ -6" BGS Yellow zone, area 19, lift 5 257 1193 127.5 93.5
28 | @ -6 BGS Yellow zone, area 20, lift 5 90! 1166 127.5 91.4
29 | @ -6" BGS Yellow zone, area 11, lift 5 7.1, 115.2 127.5 90.3
30 | @ 6" BGS Yellow zone, area 12, 1ift 5 83 1ig4 127.5 92.8
31 | @ -6" BGS Yellow zone, area 13, lift 5 501 1276 127.5 100.0
32 | @ 6" BGS Yellow zone, area 14, lift 5 3.3 1i54 127.5 90.5
33 | @ -6” BGS Yeilow zone, area 15, [ift 5 48| 1I58 127.5 90.8
34 1@ -6"BGS Yellow zone, area 9, lift 5 6.6 1161 127.5 2i.8
35 | @ -6" BGS Yellow zone, area 10, lift 5 541 1157 127.5 90,7
36 | @ -6"BGS Yellow zone, area 4, lift 5 6.3 1165 127.5 91.3
Remarks:

Material Type: Watral 100% / Watral Glen Head 3:1 Mix Reported To; f‘

Item #

Min. Compaction Req. 2%

Complies: Y Submitted Ma&e iafs ij(ﬂ)él . Ine.

The above reported data is the property of the client. No repraduction of

the sbove data without the sole permission of Materials Testing Lab, Inc.

r
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Materials Testgaterpte o lhikiNbrwvdrecupd b atberbsland - Hope Lawn, NI = Wallingford. C'V » Dover, DE < Nelfts, PA
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Materials Testing Lab Ine.
NY Metropolidan Regional Office £ Corporate Headquariers
145 Sherwood Avenue. Farmingdale. NY 11735 ¢631) 815-1900 FAX (6313 815-1961
www.materials-testine.com

MATERLALS
TESTING
Work Order #: 131343
Client:  Entact Environmental Report #: O8EEC-066
66 North Clinton Avenue Date: (09/25/08
Bay Shore, NY 11706 Technician: Moises S.

Project: NE 7037

Test: In-Place Density Test Page 4 of 5
Method: ASTM D2922

D Street D Sidewalk Other Remediation Pit
GENERAL LOCATION: &1 North Clinton, Bayshore

Test | ~Elev/Depth of T T T 7 % | DBry [MaxDry| %

# ~ Test - Specific Location - - ‘Moisture | Density | Demsity. |- Comp
37 | @ -6" BGS Yellow zone, area 5, lift 5 83 126.0 127.5 94.1
38 | @ -6” BGS Pink zone, area 16, lift 2 727 1211 1275 94.9
39 | @-1"BGS Pink zone, area 19, lift 3 8.3 1186 127.5 93.0
40 | @ -6" BGS Pink zone, area 19, 1ift 4 891 1216 127.5 93.3
4] 1@ -1' BGS Pink zone, area 23, lift 2 102 120.2 127.5 94,2
42 | @ -1" BGS Pink zone, area 24, 1ift 2 10.3] 1i8se 127.5 93.9
43 | @ -1" BGS Pink zone, area 25, lift 2 86 1228 127.5 96.3
44 | @ -1° BGS Pink zone, area 26, lift 2 501 1276 127.5 100.0
45 | @ -6" BGS Pink zone, area 23, iift 3 53| 1154 i27.5 90.5
46 1 @ 6" BGS Pink zone, area 24, 1ift 3 481 1158 127.5 90.8
47 | @ -6" BGS Pink zone, area 25, lift 3 661 1161 127.5 91.8
48 1 @ -6" BGS Pink zone, area 26, 1ift 3 54 1157 1275 90.7
Remarks:

Material Type: Watral 100% / Watral Glen Head 3:1 Mix
Item #

Min. Compaction Req. 90% |

Complies: Y

The above reported data is the property of the client. No reproduction of
the sbove data without the sole permission of Materizls Testing Lab, Inc.
Materials Testing aceepts no liability for work executed by others.

The MT Group: » New York Cliy « Long Island » Hope Lawn. NJ » Wallingford. CT « Dover, DE « Nelfs, PA




Materials Testing Lub inc.
NY Metropolitan Regional Office / Corporate Headguarters
145 Sherwood Avenue, Farmingdale, NY 11733 (631 815-19060 FAX £631; 8131907
www.malcrials-testing.com

MATERIALS
TESTING
Work Order #: 131343
Client:  Entact Environmental Report #: 0BEEC-066
66 North Clinton Avenue Date: (9/25/08
Bay Shoere, NY 11706 Technician: Moises S,
Project: NE 7037
Test: In-Place Density Test Page 5 of 5

Method: ASTM D2922

[ Street [__] Sidewatk L X | Other  Remediation Pit

GENERAL LocaTion: 61 North Clinion, Bayshore

Test | Elev/Depthof | - ' o T T | % | DPey Max, Dry %

“# 1. Test - - . Specific Location o . | Moisture | Depsity Density | Comp
49 | @ 6" BGS Pink zone, area 30, lift 2 10.3; 1185 127.5 93.0
50 | @ -6” BGS Pink zone, area 31, 1if; 2 7.2 1211 127.5 94,9
51 @ -6”BGS Pink zone, area 32, lift 3 54 1157 127.5 90.7
52 | @ -6” BGS Pink zone, area 33, Iift 3 5.3 1i54 127.5 90.5
33 | @ -6” BGS Pink zone, area 34, lifi 3 891 1218 127.5 95i
54 | @ -6” BGS Pink zone, area 35, 1ift 2 66| 116.1 1275 91.8
55 | @ -6” BGS Pink zone, area 36, lift 2 48 1158 127.5 90.8

L i

Remarks:

Material Type:  Watral 100% / Watral Glen Head 3:1 Mix Reported To: Stacy C.

Item # b \..\
Min. Compaction Req. %% |

Ceomplies: Y Submitted By:

The above reported data is the property of the dlient, No reproduction of L H

the above datz without the sofe prrmission of Materials Testing Lah, Inc.

Meterials Testing aceepts no lizbility for work execnzed by others. [

The MT Group: » New York City = Long Island = Hope fawi, NI « Wallinglord, CT » Dover. DI » Nefls, PA



MT GROUP
NY Metropolitan Regional Office / Corporate Headguarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631} 815-1900 FAX (631)815-1901
www.materials-testing.com

Work Order #: 131754

Client:  Entact Environmental Report #: 0BEEC-069

66 North Chinton Avenue Date: (9/30/08

Bay Shore, NY 11706 Technician: Moises
Project: NE 7037 ‘
Test: In-Place Density Test Page 1 of 1

Method: ASTM D2622

[:] Street D Sidewalk X | Other  Remiadation pii

GENERAL LocaTtion:  61North Clinton Bay Shore

1 i@l ubeiow éiéde Pmk zone area 37 L1
2 | @1’ below grade { Pink zone arca 38 L1 107 1226 127.5 96.1
3 | @l belowgrade | Pink zonearea 39 L1 101} 1210 127.5 94.9
4 | @V’ below grade | Pink zone area 40 L1 83| 118¢ 127.5 92.5
5 | @6” below grade | Pink zone area 37 L2 128 1175 127.5 92.1
6 | @6” below grade | Pink zone area 38 L2 11.0| 1161 127.5 91.9
7 | @6” below grade | Pink zone area 39 1.2 103, 1149 127.5 90,1
8 | @6” below grade | Pink zone area 4012 92, 119.7 127.5 93.9

Remarks: |

Material Type: Watral / Glen Head 3:1 Mix Reported To: Satey Chervincky

Item #

Min. Compaction Req. 9%

Complies: Y Submitied By:  Materj

The above reporied data is the property of the clicnt. No repreduction of
the above data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no lability for work executed by others.

The MT Group: = New York City » Long Island + Hope Lawn, NJ » Wallingford, CT « Dover, DE « Neffs, PA



nuet

RECORD OF COMPACTION TESTING

Yo % Max Dry |Dry
DATE | TEST# | LIFT |LOCATION compaction |Moisture |Density |Density |NOTES
08/23/07 1 1 A-2 85.3 10.9 124.1 118.3 |4FT BELOW GRADE
08/23/07 2 1 A-2 03.8 12,3 124.1 116.5 4FT BELOW GRADE
08/23/07 3 2 A-2 91.1 12.8 124.1 113.0 [3FT BELOW GRADE
08/23/07 4 2 A-2 95.2 9.4 124.1 118.1  |3FT BELOW GRADE
08/23/07 5 3 A-2 96.7 10.9 124.1 120.0 [2FT BELOW GRADE
08/23/07 6 3 A-2 97.9 9.6 124.1 121.5  |2FT BELOW GRADE
08/23/07 7 1 A-1 95.7 10.0 124.1 118.8 [4FT BELOW GRADE
08/23/07 8 1 A-1 91.3 9.5 124.1 113.3  [4FT BELOW GRADE
08/23/07 9 2 A-1 91.2 10.5 124.1 113.1 [3FT BELOW GRADE
08/23/07 10 2 A-1 100+ 7.7 124.1 127.3 [3FT BELOW GRADE
08/23/07 11 3 A-1 95.1 11.0 124.1 118.0 |2FT BELOW GRADE
08/23/07 12 3 A-1 96.7 10.1 124 .1 120.0 [2FT BELOW GRADE
08/23/07 13 4 A-1 94.8 8.7 124.1 117.6  |1FT BELOW GRADE
08/23/07 14 4 A-1 97.0 9.9 124.1 120.3 [1FT BELOW GRADE

*Compaction requirement= 80%
*General Location= West trench

*ENTACT Oversight= Stacy Chervincky
*Backfill= Stony Creek, Kings Park Quarry




MATERIALS

Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headguarters
145 Sherwood Avenue, Fanmningdale, Noew York 11735
Phone (631) 815-1900 » Fax (631) 815-1901 » www.materials-testing.com

TESTING
Client: Entact Environmental Report #: O07EEC-003
66 North Clinton Avenue Date: 08/23/07
Bay Shore, NY 11706 Technician: Jose Chorro

Project: NE7037 WO# 108069

Test: In-Place Density Test Page 1 of 1

Method: ASTM D2922

D Street ]:‘ Sidewalk Other  Back fill

General Location: 61 North Clinton Ave., Bay Shore

Test | Elev/Depthof Fest =) : AR Y% Dry Max. Dry
L ST e T " - Specific Location Moisture | “Density | - Density

R LI SR e : i HPCEY e (PCF)

1 4’ below grade Southwest corner West trench 10.9 [18.3 124.1
2 | 4 below grade Southwest corner West trench 123 116.5 124.1
3 3’ below grade Southwest corner West trench 12.8 113.0 1241
4 1 3" below grade Southwest corner West trench 9.4 118.1 i24.1
5 2° below grade Southwest comer West trench 16.9 120.0 124.1
6 | 27 below grade Southwest corner West trench 9.6 121.5 124.1
7 | 4 below grade Southwest corner West trench 10.0 118.8 124.1
8 | 4 below grade Southwest corner West trench 9.5 1133 1241
9 137 below grade Southwest corner West trench 10.5 113.1 124.1
10 | 3’ below grade Southwest corner West trench 7.7 127.5 124.1
1T | 2" below grade Southwest corner West trench 11.0 118.0 124.1
12 1 2" below grade Southwest comer West trench 10.1 120.0 i24.1
I3 | 17 below grade Southwest corner West trench 8.7 1176 124.1
14 | 1” below grade Southwest corner West trench 9.9 i20.3 124.1

Remarks:

Material Type: Sand

Item #

Min. Compaction Reg. 30%

Compiies: Y

The abeve reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Tnc.
Mlaterials Testing accepts no lability for work executed by others,

Reported Tog:

Submitted By:

S. Chervincky

The MT Group: « New York City « Long Isiand » Edison, NI « Wallingford, CT « Dover, DT = Neffs, PA




Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 » Fax (63 1) 815-1901 » www.materials-testing.com

MATERIALS

TESTRNG

Report #: 07EE-004
Client: Entact Environmental Date: 8/22/2007
66 North Clinton Avenue Lab# : 8344
Bay Shore, NY 11706 Work Order #: 108298
Project: NE7037
Sample: NE7037-SAND-03
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D15657 "C"
Sampled By: Client On 8/21/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
56 121.2
82 123.5
11.0 124.1
13.1 123.6
i5.8 121.8
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
107 % @ 124.1 LBS./CU. FT.
129.0 +
§ 127.0 +
= 125.0 4+
s
g 12301 /'/
w 121.0 +
o
% 119.0 +
117.0 +
115.0
00 20 40 80 80 100 120 14.0 160 180 200
% MOISTURE

Reported To:--

B
Submitted By: Materials Testigg«i@i%‘
f ~

55
rd

£

i i
The MT Group: * New York City « Long Island + Edison, NJ » Wallingford, CT aﬂ‘lﬁifer, DE - Neffs, PA



RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE TEST# | LIFT [LOCATION compaction |Moisture |Density |Density [NOTES

08/24/07 1 4 A-2 93.6 10.2 1241 116.2  |1FT BELOW GRADE
08/24/07 2 4 A-2 93.5 8.0 124.1 116.1  [1FT BELOW GRADE
08/24/07 3 1 A-3 94.0 9.1 1241 116.6 14FT BELOW GRADE
08/24/07 4 1 A-3 98.4 9.0 1241 122.1  |4FT BELOW GRADE
08/24/07 5 2 A-3 96.9 10.4 124.1 120.2  |3FT BELOW GRADE
(8/24/07 8 2 A-3 96.6 8.9 124.1 119.8 |3FT BELOW GRADE
08/24/07 7 5 A-1 97.9 7.7 124.1 121.5 {6IN BELOW GRADE
08/24/07 8 5 A-2 85.4 9.3 124.1 118.4 [6IN BELOW GRADE
08/24/07 9 3 A-3 87.0 10.2 124.1 120.4 [I2FT BELOW GRADE
08/24/07 10 3 A-3 97.2 8.4 1241 120.6 [2FT BELOW GRADE
08/24/07 11 1 A-4 99.9 10.4 124.1 1239 [4FT BELOW GRADE
08/24/07 12 1 A-4 99.8 8.7 124.1 1239 |4FT BELOW GRADE
08/24/07 13 4 A-3 893.6 10.0 124.1 116.1  {1FT BELOW GRADE
08/24/07 14 4 A-3 98.0 8.0 1241 121.7 |1FT BELOW GRADE

*Compacticn requirement= 90%

*General Location= West trench

*ENTACT Oversight= Stacy Chervincky

*Backfill= Stony Creek, Kings Park Quarry




Client: Entact Environmental
66 North Clinton Avenue
Bay Shore, NY 11706
Project:  NE7037

Materials Testing Lab Inc,
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11733

Phone (6313 815-1960 » Fax (631) 815-1901 « www.materials-testing com

Report#:  07EEC-006

Date: 08/24/07
Technician: Jose Chorro
WO# 108085

Test: In-Place Density Test FPagel of 1
Method: ASTM D2922
D Street [:J Sidewalk Other  Back fill

General Location: 61 North Clinton Ave., Bay Shore

Test.| ..~ Elev/Depth of Test: e R % s Dry. o | MaxDry [0 %

e e - Specific Location ‘Moisture -] Density | Density.
i 1’ below grade West perimenter trench A2 10.2 116.2 124.1
2 1* below grade West perimenter trench A2 9.0 116.1 124.1
3 | 4 below grade West perimenter trench A3 9.1 116.6 124.1
4 14 below grade West perimenter trench A3 9.0 122.1 124.1
5 | 37 below grade West perimenter trench A3 10.4 120.2 124.1
6 | 3" below grade West perimenter trench A3 8.9 119.8 1241
7 | 6” below grade West perimenter trench Al 7.7 i21.5 124.1
8 | 6”7 below grade West perimenter trench A2 9.2 118.4 124.1
9 | 2 below grade West perimenter trench A3 10.2 1204 124.1
10 | 2° below grade West perimenter trench A3 8.4 120.6 1241
11 | 4" below grade West perimenter trench A4 10.4 123.9 1241
12 1 4 below grade West perimenter trench A4 8.7 123.9 124.1
I3 | 1’ below grade West perimenter trench A3 10.0 116.1 124.1
14 | 1° below grade West perimenter trench A3 8.0 121.7 124.1

Remarks;

Material Type: Sand Reported To: S. Chervincky

Item #

Min. Compaction Reg. 90% _

Complies: Y Submitted By:

‘The above reported data is the property of the client. No reproduction of
the abave data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no liability for work executed by others.

The MT Group: » New York City « Long Island » Hdison, NJ » Wallingford, CT = Dover, DE » Neffs, PA



Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 = Fax (631) 815-1907 » www.materials-testing com

MATERIALS

TESTING

Report #: O7EE-004
Client: Entact Environmental Date: 8/22/2007
66 North Clinton Avenue Lab# : 8344
Bay Shore, NY 11706 Work Order #: 108298
Project: NE7037
Sample: NE7037-SAND-03
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Methcd: ASTM D1557 "C"
Sampled By: Client On 8/21/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
586 121.2
82 123.5
11.0 124.1
13.1 123.6
15.8 121.8
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
10.7 % @ 124.1 LBS./CU. FT.
1290 +
§ 127.0 +
= 1250 +
b
G 12301 /
w 121.0 +
O
% 119.0 +
117.0 +
115.0
00 20 40 60 80 100 120 140 160 18.0 200
% MOISTURE

Reported To:-

e

e
Submitted By: Materials Testing«ﬁﬁ&zi & S
£

1Y 7
The MT Group: » New York City * Long Island « Edison, NJ » Wallingford, CT %ﬁer, DE = Neffs, PA



RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE | TEST# | LIFT [LOCATION compaction |Moisture Density [Density [NOTES
08/27/07 1 2 A-4 93.0 8.2 124.1 1164 [3FT BELOW GRADE
08/27/07 2 2 A-4 87.1 7.1 124.1 120.5 _|3FT BELOW GRADE
08/27/07 3 1 A-5 93.9 10.0 124.1 116.5 |6FT BELOW GRADE
08/27/07 4 1 A-5 94.3 9.6 124.1 117.0 I6FT BELOW GRADE
08/27/07 5 3 A-4 97.0 8.9 124.1 1204 |2FT BELOW GRADE
08/27/07 8 3 A-4 94.6 9.3 124.1 117.4 |2FT BELOW GRADE
08/27/07 7 2 A-5 99.0 8.4 1241 122.9 I5FT BELOW GRADE
08/27/07 8 2 A-5 95.0 9.3 1241 119.1 |5FT BELOW GRADE
08/27/07 9 3 A-5 90.3 10.4 124.1 112.1 |4FT BELOW GRADE
08/27/07 10 3 A-5 93.2 9.0 1241 116.7 |4FT BELOW GRADE
08/27/07 11 4 A-5 97.0 9.4 124.1 121.0 I3FT BELOW GRADE
08/27/07 12 4 A-5 928 9.4 124.1 1151 |3FT BELOW GRADE
08/27/07 13 5 A-5 95.5 8.7 124.1 116.5 12FT BELOW GRADE
08/27/07 14 5 A-5 98.2 8.7 124.1 121.8  |2FT BELOW GRADE
08/27/07 15 1 A-B 96.0 9.9 124.1 1191 6FT BELOW GRADE
08/27/07 16 1 A-B 99.0 9.3 124.1 122.8 |6FT BELOW GRADE
08/27/07 17 2 A-6 85.0 8.5 124.1 117.9 (5FT BELOW GRADE
08/27/07 18 2 A6 97.8 11.9 124.1 121.4 |5FT BELOW GRADE
08/27/07 19 3 A-B 100+ 10.6 124.1 1243 |4FT BELOW GRADE
08/27/07 20 3 A-6 99.6 9.4 124.1 123.6 |4FT BELOW GRADE
08/27/07 21 4 A-6 99.7 10.7 124.1 123.7 [3FT BELOW GRADE
08/27/07 22 4 A6 98.3 12.2 124.1 122.0 |3FT BELOW GRADE
08/27/07 23 5 A-B 89.1 9.4 124.1 122.8  |2FT BELOW GRADE
08/27/07 24 6 A-5 100+ 10.2 124.1 126.8 |1FT BELOW GRADE
08127107 25 4 A-4 100+ 9.4 124.1 126.9  [1FT BELOW GRADE

*Compaction requirement= 90%

*General Location= West trench
*ENTACT Oversight= Stacy Chervincky
“Backfill= Stony Creek, Kings Park Quarry




Materials Testing Lab Inc.
NY Metropolitan Regional Gffice / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11733

Phone {631) 815-1900 « Fax {631) 813-1901 » www.materials-testing.com

Entact Environmental Report #: O07EEC-008
66 North Clinton Avenue Date: 08/27/07
Bay Shore, NY 11706 Technician: Jose Chorro
Project: NE7037 WO# 108179
Test: In-Place Density Test Page 1 of 2
Method: ASTM D2922
[:[ Street D Sidewalk E Other  Back fill
General Location: 61 North Clinton Ave, Bay Shore
Test 1. Elev/Depth of Test BRI
A S Moisture
| 3’ below grade A4 West trench 82
2 | 3 below grade A4 West trench 7.1 .
3 | 6" below grade A5 West trench 10.0 116.5 1241 93.9
4 | 6 below grade A5 West trench 9.6 117.0 124.1 94.3
5 | 27 below grade A4 West trench 8.9 120.4 124.1 97.0
6 | 2" below grade A4 West trench 93 1174 124.1 94.6
7 15 below grade AS West trench 9.4 122.9 124.1 99.0
8 | 5 below grade A5 West trench 9.3 1191 124.1 96.0
9 | 4’ below grade AS West trench 10.4 i12.1 124.1 90.3
10 | 4 below grade AS West trench 9.0 115.7 124.1 93.2
11 | 3 below grade AS West trench 9.4 121.0 124.1 97.0
12 | 3" below grade A5 West trench 9.4 115.1 124.1 92.8

Remarks:

Material Type:
Ttem #

Min. Compaction Req.
Complies:

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.

20%

Sand

Y

Materials Testing accepts no hability for work executed by others.

Reported To:

Submitted By:

S. Chervincky

The MT Group: » New York City » Long Island < Edison, NJ » Wallingford, CT » Dover, DE » Nefis, PA



MATERIALS
TESTING

Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735

Client: Entact Environmental
66 North Clinten Avenue
Bay Shore, NY 11706

Project:  NE7037

Test: In-Place Density Test

Method: ASTM D2922

Phone (631) 8151900 » Fax {631} 815-19G1 » www.malerials-testing com

Report #: O07EEC-008
Date: 08/27/07
Technician: Jose Chorro

WO# 108179

Page 2 of 2

D Street

[ ] Sidewalk

General Location: 61 North Clinton Ave, Bay Shore

Other  Back fill

Test: |- Elev/Depth of Test P el SR e b
#0 . e Specific Location ‘Moisture | Den
t3 | 2 below grade A5 West french 8.7
14 | 27 below grade A5 West trench 8.8
15 | 6 below grade A6 West trench 5.9
16 | 6 below grade A6 West trench 93
17 | 5 below grade A6 West trench 8.5
18 | 5 below grade Ab West trench 11.9
19 | 4" below grade A6 West trench 10.6
20 | 4 below grade A6 West trench 9.4
21 |3 below grade A6 West trench 10.7
22 | 37 below grade Ab West trench 12.2
23 | 2’ below grade A6 West trench 94
24 | 1’ below grade A5 West trench 10.2
25 | 1’ below grade A4 West trench 9.4

Remarks:

Material Type:
Item #

Sand

Min. Compaction Reg.

90%

Complies:

Y

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.
Matenals Testing accepts no liability for work executed by others.

Reported To:

Submitted By:

S. Chervincky

Materials sti@:—\

The MT Group: » New York City = Long island = Edison, NJ » Wallingford, CT = Dover, DE « Neffs, PA



Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 » Fax (631) 815-1901 = www.materials-testing.com

MATERIALS

TESTING

Report #: O7EE-004
Client: Entact Environmental Date: 8/22/2007
66 North Clinton Avenue Lab# : 8344
Bay Shore, NY 11706 Work Order #: 108298
Project: NE7037
Sample: NE7037-SAND-03
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client On 8/21/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
56 121.2
8.2 123.5
11.0 1241
13.1 1238
15.8 121.8
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
10.7 % @ 1241 LBS./CU. FT.
129.0 +
§ 127.0 +
— 1250 +
=
‘;’ 123.0 + //
w 121.0 +
[
% 119.0 +
117.0 +
115.0
00 20 40 60 80 100 120 140 160 180 200
% MOISTURE

Reported To:--

Submitted By: Materials Testing Ta@; ]
7

4




RECORD OF COMPACTION TESTING

% % Max Dry [Dry
DATE | TEST# | LIFT |LOCATION compaction |Moisture |Density |Density [NOTES
08/28/07 1 1 B-2 99 5 11.3 124.1 123.5 |3FT BELOW GRADE
08/28/07 2 1 B-2 90.9 10.5 1241 112.8 |3FT BELOW GRADE
08/28/07 3 8 A-B 94.8 10.6 124.1 117.6 _|1FT BELOW GRADE
08/28/07 4 5 A-4 91.4 9.9 124.1 113.5 [6IN BELOW GRADE
08/28/07 5 2 B-2 93.0 10.3 124.1 1154 |2FT BELOW GRADE
08/28/07 8 2 B-2 92.5 10.6 1241 114.8 [2FT BELOW GRADE
08/28/07 7 5/8 A3IAL 90.5 8.8 1241 1124 |@ GRADE
08/28/07 8 7 A5/AB 90.0 10.8 124.1 111.7 _|@ GRADE
08/28/07 9 3 B-2 83.3 10.8 124.1 1158 {1FT BELOW GRADE
08/28/07 10 3 B-2 91.1 8.1 124.1 113.0 |1FT BELOW GRADE
08/28/07 11 4 B-2 92.3 10.5 124.1 116.3 |@ GRADE
08/28/07 12 4 B-2 94,5 10.5 124.1 117.3 |@ GRADE

*Compaction requirement= 90%

*(General Location= West and East trench
*ENTACT Oversight= Stacy Chervincky
*Backfill= Stony Creek, Kings Park Quarry




Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headguarters
145 Sherwood Avenue, Farmingdale, New York 11735

Client£ o Fntact Environmental
66 North Clinton Avenue
Bay Shore, NY 11706

Phope (631) 815-1906 » Fax (631} 813-1901 « www.materials-testing.com

Report #: 07EEC-009
Date: 08/28/07
Technician: Jose Chorro

Project:  NE7037 WO# 108195
Test: [n-Place Density Test Pagelofl
Method: ASTM D2922
3 Street i Sidewalk Other Back fill
General Location: 61 North Clinton Ave., Bay Shore
Test:| .-~ Eley/Depth of Test R S %Dy i Max. Dy
AN - .- Specific Location "Moisture: | Density | = Density | C
I 3’ below grade East trench B-2 11.3 123.5 124.1
2 | 3" below grade East trench B-2 10.5 112.8 124.1
3 17 below grade West trench A-6 i0.6 117.6 124.1
4 | 67 below grade West trench A-4 5.9 113.5 124.1
5 | 2" below grade East trench B-2 103 1154 124.1
6 {2’ below grade East trench B-2 10.6 114.8 124.1
7 | @ Grade West trench A3/A4 8.8 1124 124.1
8 | {@ Grade West trench A5/A6 10.8 111.7 1241
G 1" below grade East trench B-2 10.8 115.8 124.1
10 | 1" below grade East trench B-2 8.1 113.0 124.1
11 | @ Grade East trench B-2 10.5 1153 124.1
12 | @ Grade East trench B-2 10.5 117.3 124.1
Remarks:
Material Type: Sand Reported To: S. Chervincky
Ttem #
Min. Compaction Req. 9% /4 |
Complies: Y Submitted By: #is Festing Lab, Inc.

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no liability for work executed by others.

The MT Group: = New York City  Long Island » Edison, NJ « Wallingford, CT = Dover, DE = Neffs, PA




MATERIALS
TESTING

Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 813-1900 « Fax (631) 815-1901 = www.materials-testing. com

Report #: O7EE-004
Client: Entact Environmental Date: 8/22/2007
66 North Clinton Avenue Lab# : 8344
Bay Shore, NY 11706 Work Order #: 108298
Project: NE7037
Sample: NE7037-SAND-03
Test: Laboratory Compaction Charzacteristics of Soil Using Modified Effort
Method: ASTM D1857 "C"
Sampled By: Client On 8/21/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
56 121.2
82 123.5
11.0 1241
13.1 i23.6
15.8 121.8

OPTIMUM MOISTURE

10.7 % @

MAXIMUM DRY DENSITY

1241 LBS./CU. FT.

129.0 +
127.0 +
125.0 +
123.0 + /"/
121.0 +

119.0 +

117.0 -
115.0

DRY DENSITY (PCF)

1

00 20 40 60 80 100 120
% MOISTURE

14.0 16.0 18.0 200

Reported To:--

Submitted By: Materials Testin

‘.",9'3

A3

NG

i b
The MT Group: « New York City » Long Island » Edison, NJ + Wallingford, CT \:"B(S{;er, IDE = Neffs, PA



RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE TEST# | LIFT JLOCATION compaction [Moisture |[Density |[Density [NOTES

08/30/07 1 1 B-3 93.6 6.4 124.1 116.1 |6FT BELOW GRADE
08/30/07 2 1 B-3 84.9 8.7 124.1 117.7 |5FT BELOW GRADE
08/30/07 3 1 B-1 96.4 B.4 124.1 119.6 14FT BELOW GRADE
08/30/07 4 1 B-1 84.0 7.3 124.1 116.7 |4FT BELOW GRADE
08/30/07 5 2 B-1 86.8 B.A 124.1 120.1 (3FT BELOW GRADE
08/30/07 6 2 B-1 95.8 8.4 1241 118.8 |3FT BELOW GRADE
08/30/07 7 2 B-3 96.3 8.5 124.1 119.5 |4FT BELOW GRADE
08/30/07 8 1 B-4 97.4 9.5 1241 120.9 |4FT BELOW GRADE
08/30/07 9 3 B-1 95.5 9.8 1241 118.5 |2FT BELOW GRADE
08/30/07 10 3 B-1 99.0 8.2 1241 122.8 |2FT BELOW GRADE
08/30/07 11 3 B-3 91.4 9.5 124.1 113.56 |3FT BELOW GRADE
08/30/07 12 2 B-4 89.8 9.1 124.1 111.4 |3FT BELOW GRADE
08/30/07 13 1 B-5 97.9 8.6 124.1 121.5 [4FT BELOW GRADE
08/30/07 14 1 B-6 93.4 9.0 124.1 116.0 |4FT BELOW GRADE
08/30/07 15 4 B-1 95.0 9.7 124.1 117.9 |1FT BELOW GRADE
08/30/07 16 4 B-1 94.2 11.0 124.1 116.9 |1FT BELOW GRADE
08/30/07 17 2 B-5 916 9.1 124.1 113.7 [3FT BELOW GRADE
08/30/07 18 2 B-6 94.8 10.2 124.1 117.7 |3FT BELOW GRADE
08/30/07 19 4 B-3 02.2 8.8 124.1 114.4  |2FT BELOW GRADE
08/30/07 20 3 B-4 93.5 9.0 124.1 116.0 |2FT BELOW GRADE
08/30/07 21 5 B-1 91.0 8.5 124.1 112.8 |[@ GRADE

08/30/07 22 5 B-1 94.1 9.7 124.1 116.7 |@ GRADE

08/30/07 23 3 B-5 83.2 9.5 124.1 115.6 |2FT BELOW GRADE
08/30/07 24 3 B-8 96.7 8.1 124.1 119.9  |2FT BELOW GRADE
08/30/07 25 5 B-3 892.7 9.3 1241 115.0 |1FT BELOW GRADE
08/30/07 26 4 B-4 06.8 10.4 124.1 1201 J1FT BELOW GRADE
Q8/30/07 27 4 B-5 95.1 8.6 124.1 118.0 11FT BELOW GRADE
08/30/07 28 4 B-5 99.9 6.3 124.1 124.0 [1FT BELOW GRADE
08/30/07 29 6 B-3 93.1 8.7 124.1 115.5  [@ GRADE

08/30/07 30 6 B-3 97.6 8.4 124.1 121.1 |@ GRADE




*Compagction reguirement= 90%

“General Location= Fast trench
*ENTACT Oversight= Stacy Chervincky
*Backfill= Stony Creek, Kings Park Quarry



Materials Testing Lab Inc.
NY Metropoiitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone {631) 813-1900 « Fax (631} 815-1601 « www.materials-testing.com

TS
Client: Entact Environmental Repeort #: 07EEC-007
66 North Clinton Avenue Date: 08/30/07
Bay Shore, NY 11706 Technician: Chris Marro
Project: NE7037 Work order #: 108352
Test: In-Place Density Test Page 1 of 3

Method: ASTM D2922

[:] Street D Sidewalk Other Trench

General Location:  East trench

1 6” below grade lift | B3 6.4 1i6.1 124.1 93.6
2 |5 below grade lift 1 B3 6.7 117.7 124.1 94.9
3 | 4 below grade lift | Bi 8.4 119.6 124.1 96.4
4 1 4 below grade lift | Bl 7.3 1167 124.1 94.0
5 |3 below grade lift 2 B1 8.4 120.1 124.1 96.8
6 | 3’ below grade lift 2 Bl 8.4 118.8 1241 95.8
7 | 4 below grade lift 2 B3 8.5 119.5 124.1 96.3
8 | 4 below grade lift | B4 9.5 120.9 124.1 97.4
9 | 2’ below grade lift 3 B1 5.6 118.5 124.1 95.5
10 | 2" below grade lift 3 B 9.2 122.8 124.1 99.0
11 13’ below grade lift 3 B3 9.5 113.5 124.1 91.4
12 | 3’ below grade lift 2 B4 9.1 1114 124.1 89.8

Remarks:

Material Type: Reported To: S. Chervincky

Item #

Min. Compaction Req. 90%

Complies: Submitted By: Lab, Inc.

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.
Matenials Testing accepts no liability for work executed by others.

The MT Group: » New York City ¢ Long Island « Edison, NJ = Wallingford, CT » Dover, DE = Nefis, PA



Client:

Test:

MATERIALS

TESTING

Materials Testing Lab Inc.

NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735

Entact Hnvironmental
66 North Clinton Avenue

Bay Shore, NY 11706
Project: NE7037
In-Place Density Test
Method: ASTM D2922

Phone (631} 815-1900 » Fax (631) 815-1901 = www. matcrials-testing. com

Report #: O7EEC-0067
Date: 08/30/07
Technician: Chris Marro
Work order #: 108332

Page 2 of 3

D Street

General Location:

D Sidewalk

East trench

Other  Trench

1241

13 | 4 below grade lift | B5 8.6 97.9
14 | 4’ below grade lift 1 B6 9.0 116.0 124.1 93.4
15 | 17 below grade lift 4 Bl 9.7 1179 124.1 95.0
16 | I" below grade lift 4 B1 i1.0 116.9 124.1 94.2
17 | 3" below grade lift 2 B5 9.1 113.7 124.1 91.6
18 | 3’ below grade lift 2 Bo 10.2 117.7 124.1 94.8
19 | 2° below grade lift 4 B3 8.8 114.4 124.1 922
20 12 below grade lift 3 B4 9.0 1i16.0 124.1 93.5
21 | 0" below grade lift 5 Bl 8.5 1i2.9 124.1 91.0
22 | 0" below grade lift 5 Bl 9.7 116.7 124.1 94.1
23 12 below grade lift 3 B5 9.5 115.6 124.1 93.2
24 | 27 below grade [ift 3 B6 8.1 119.9 124.1 96.7

Remarks:

Material Type: Reported To: S. Chervincky

Item #

Min. Compaction Req. 920%

Complies: Submitted By; —"Nife ine Lab, Inc.

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lah. Inc.
Materials Testing accepts no ligbility for work executed by othess.

The MT Group: » New York City « Long Island « Edison, NJ « Wallingford, CT » Dover, DE = Neffs, PA



Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headguarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone {631) 815-1500 » Fax (631} §15-1901 » www.materials-testing.com

o i
MATERIALS

TESTING
Client: Entact Environmental Report #: O07EEC-067
66 North Clinton Avenue Date: 08/30/G7
Bay Shore, NY 11706 Technician: Chris Marro
Project: NE7037 Work order #: 108352
Test: In-Place Density Test Page 3 of 3

Method: ASTM D2922

D Street l:[ Sidewalk @ Other  Trench

General Location: FEast trench

25 | I’ below grade it5 | B3 93] 1150] 1241] 927
26 | 1’ below grade lift 4 B4 104 1201 1241 96.8
27 | 1’ below grade lift 4 B35 8.6 118.0 124.1 95.1
28 | I below grade lift 4 Bé6 6.3 124.0 124.1 99.9
29 | @ grade lift 6 B3 8.7 115.5 124.1 93.1
30 | (@ grade lift 6 B3 8.4 121.1 124.1 97.6

Remarks:

Material Type: Reported To: S. Chervincky

Item #

Min. Compaction Reg. 90%

Complies: Submitted By:

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.

Materials Testing accepis no Hability for work executed by others.

The MT Group: « New York City = Long Island = Edison, NJ = Wallingford, CT » Dover, DE « Neffs, PA



Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11733
Phone (631) 815-1900 « Fax (631) 815-1901 « www.materials-testing.com

MATERJALS
TESTENG

Report #: 07EE-004
Client: Entact Environmental Date: 8/22/2007
66 North Clinton Avenue Lab# : 8344
Bay Shore, NY 11706 Work Order #: 108298
Project: NE7037
Sample: NE7037-SAND-03
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client On 8/21/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
56 121.2
8.2 123.5
11.0 124 .1
13.1 123.6
15.8 121.8
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
107 % @ 124 .1 LBS./CU. FT.
129.0 +
§ 127.0 +
— 125.0 +
-
Z 123.0 + /"/
w 1210 +
| fa
E 119.0 +
9 1170+
115.0
00 20 40 60 80 100 120 140 16.0 180 200
% MOISTURE

Reported To:--
Submitted By: Materials Testingaﬂ%gf;"

£~




RECORD OF COMPACTION TESTING

% % Max Dry (Dry
DATE LOCATION compaction |Moisture |Density Density [NOTES
08/31/07 1 5 B-4 92.4 9.3 124 .1 114.7 |6IN BELOW GRADE
(8/31/07 2 5 B-5 94.0 10.1 124.1 116.7 |6IN BELOW GRADE
08/31/07 3 1 B-7 06.1 8.6 124.1 119.3 |4FT BELOW GRADE
08/31/07 4 1 B-7 100+ 8.0 124.1 124.3 |[4FT BELOW GRADE
08/31/07 5 5 B-6 95.1 9.8 124.1 118.0 |6IN BELOW GRADE
08/31/07 8 1 B-1A 100+ 8.1 124.1 124.7 |4FT BELOW GRADE
08/31/07 7 1 B-1A 97.3 B.7 1241 120.7 |4FT BELOW GRADE
08/31/07 8 2 B-7 93.6 8.8 124.1 116.2 |3FT BELOW GRADE
08/31/07 9 2 B-7 92.9 7.8 124.1 115.2  [3FT BELOW GRADE
08/31/07 10 3 B-7 90.6 8.7 124.1 112.4 [2FT BELOW GRADE
08/31/07 11 3 B-7 934 8.8 124.1 115.9 {2FT BELOW GRADE

*Compaction requirement= 90%
*General l.ocation= East french
*ENTACT Oversight= Stacy Chervincky

*Backfill= Stony Creek, Kings Park Quarry




145 Sherwood Avenue, Farmin

MATERIALS

Materials Testing Lab Ine.
NY Mewropolitan Regional Office / Corporate Headguarters
gdale, New York 11735
Phone (631) 815-1900 « Fax (631} 813-1901 » www.maierials-testing.com

TESTING
Client: Entact Environmental Report #: O07EEC-010
66 North Clinton Avenue Date: 08/31/07
Bay Shore, NY 11706 Technician: Jose Chorro

Project:  NE7037 WO# 108437

Test: In-Place Density Test Page 1 of 1

Method: ASTM D2922

D Street l:l Sidewalk Other  Back fill

General Location: 61 North Clinton Ave., Bay Shore

Test - Elev/Depth-of Max. Dry.
1 6 below grade | East trench B.é.LS. . . .
2 | 67 below grade East trench B5L5 i0.1 116.7 124.1 94.0
3 4’ below grade East trench B7L1 8.6 119.3 124.1 96.1
4 | 4 below grade East trench B7L.1 8.0 1243 124.1 100+
5 | 67 below grade East trench B6L5 5.8 118.0 1241 95.1
6 | 4 below grade East trench B1-AL1 8.1 124.7 124.1 160+
7 | 4 below grade East trench BI-AL1 8.7 120.7 i24.1 97.3
8 | 37 below grade East trench B7L2 8.6 116.2 124.1 93.6
9 1 3 below grade East trench B7L2 7.8 1152 124.1 92.9
10 | 2’ below grade East trench B7L3 8.7 112.4 124.1 90.6
il |2 below grade East trench B7L.3 8.8 115.9 124.1 93.4

Remarks:

Material Type: Sand Reported To: S. Chervincky

Hem #

Min. Compaction Regq. 90%

Complies: Y Submitted By:

The above reperied data is the property of the client. No reproduction of
the above daia without the sole permission of Materials Testing Lab, inc.
Materials Testing accepts no lability for work executed by others.

The MT Group: » New York City » Long Island = Edison, NJ » Wallingford, CT « Dover, DL « Neffs, PA




Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 » Fax (631) 815-1901 » www.materials-testing.com

MATERIALS

TESTING

Report #: 07EE-004
Client: Entact Environmental Date: 8/22/2007
66 North Clinton Avenue Lab# : 8344
Bay Shore, NY 11706 Work Order #: 108298
Project: NE7037
Sample: NE7037-SAND-03
Test: LLaboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client On 8/21/2007 DELIVERED BY: Chient
% MOISTURE DRY DENSITY
56 121.2
8.2 123.5
11.0 124.1
13.1 123.6
15.8 121.8
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
10.7 % @ 124.1 LBS./CU. FT.
129.0 +
§ 127.0 +
— 1250 +
&
G 1207 /'/
w 121.0 +
o
g 119.0 +
117.0 +
115.0
00 20 40 60 80 100 120 140 160 180 200
% MOISTURE

Reported To:--

i >
The MT Group: » New York City « Long Island « Edison, NJ » Wallingford, CT “'*’Bﬁf;cr, DE = Neffs, PA



RECORD OF COMPACTION TESTING

% Yo Max Dry (Dry
DATE TEST# | LIFT |LOCATION compaction |[Moisture [Density [Density |NOTES
09/04/07 1 4 B-7 91.4 7.4 124.1 113.5  |@ GRADE
09/04/07 2 4 B-7 93.0 8.6 124.1 115.4 |@ GRADE
09/04/07 3 2 B-1A 92.3 6.9 124.1 114.6 |2FT BELOW GRADE
09/04/07 4 2 B-1A 91.3 7.2 124.1 113.3 |2FT BELOW GRADE
09/04/07 5 3 B-1A 92.5 7.3 124.1 114.8 |1FT BELOW GRADE
09/04/07 5 3 B-1A 90.0 6.0 124.1 111.7 [1FT BELOW GRADE
09/04/07 7 4 B-1A 91.3 7.0 124.1 113.3 |@ GRADE
09/04/07 B8 4 B-1A 91.3 8.7 124.1 113.4 |@ GRADE

*Compaction reguirement= 90%
*General Location= East french

*ENTACT Oversight= Stacy Chervincky
*Backfill= Stony Creek, Kings Park Quarry




Materials Testing Lab Inc.
NY Metrepolitan Regional Office / Corporate Headguarters
145 Sherwood Avenuc, Farmingdale, New York 11735

EAwn
MATERIALS
TEETING
Client; Entact Environmental
66 North Clinton Avenue

Bay Shore, NY 11706

Project:  NE7037

Test: In-Place Density Test

Method: ASTM D2922

Report #:
Date:
Technician:
Work order #:

Phone (6313 815-1900 = Fax (631) 815-1901 » www.materials-testing.com

07EEC-012
09/04/07
Robert V.

107473

Page 1 of 3

Street

General Location: Clinton Ave. & Union Blvd.

| ] Sidewalk

l—_—] Other

L4 Eh/mtrench B7

I | @ Grade i
2 | @ Grade L4 E/ trench B7 6.6 1154 124.1 93.0
3 | @ 2 below grade L2 E/ trench B1-A 6.9 i14.6 124.1 92.3
4 | @2 below grade L2 E/ trench BI-A 7.2 1133 124.1 91.3
5 | @1 below grade L3 E/ trench BI-A 73 114.8 124.1 92.5
6 | @1 below grade L3 E/trench B1-A 6.0 111.7 124.1 90.0
7 | @ Grade L4 E/trench BI-A 7.0 1i3.3 124.1 91.3
8 | @ Grade L4 E/ trench BI-A 8.7 113.4 124.1 91.3
Remarks:
Material Type: Sand Reported To:
Item # ™
/; \
Min. Compaction Regq. 90°% ;j’ § L i
Complies: Y Suhmittedii : at Lf

The above reported data is the property of the client. No reprodsuction of
the above data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no liabitity for work executed by others.

The MT Group: » New York City » Long Island - Edison, NJ » Wallingford, CT = Dover, DE = Neffs, PA




Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 » Fax (631) 815-1901 » www.materials-testing.com

MATERIALS
TESTING

Report &#: 07EE-004
Client: Entact Environmental Date: 8/22/2007
66 North Clinton Avernue Lab# : 8344
Bay Shore, NY 11706 Work Order #: 108298
Project: NE7037
Sample: NE7037-SAND-03
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Methed: ASTM D1557 "C"
Sampled By: Client On 8/21/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
5.6 121.2
8.2 123.5
11.0 124.1
131 123.6
15.8 121.8
OPTIMUM MOISTURE MAXIMUNM DRY DENSITY
10.7 % @ 124 .1 LBS./CU. FT.
128.0 +
% 127.0 +
L 1250+
et
G 1200 1 /"/
w 1210 +
0
> 119.0 +
8 11704
115.0
60 20 40 60 80 100 120 14.0 16.0 18.0 200
% MOISTURE

Reported To:--

Ty
.

Submitted By: Materials Testir;g{é&

i >
The MT Group: « New York City » Long Island + Edison, NJ = Wallingford, CT "\Bﬁifgr, DE = Neffs, PA



RECORD OF COMPACTION TESTING

% % Max Dry |[Dry
DATE | TEST# | LIFT |LOCATION compaction |Moisture |Density  |Density |[NOTES
9/6/2007 1 1 A7 91.9 7.6 124.1 114.0  13FT BELOW GRADE
9/8/2507 2 1 A-7 88.7 7.8 1241 122.4 |3FT BELOW GRADE
9/6/2007 3 1 A-8 919 8.2 1241 114.1  [3FT BELOW GRADE
8/6/2007 4 1 A-8 93.3 8.0 124.1 115.8  {3FT BELOW GRADE
9/6/2007 5 2 A-7 91.8 9.9 124.1 113.9  [2FT BELOW GRADE
9/6/2007 6 2 A-8 91.3 11.2 124.1 113.3 |2FT BELOW GRADE
9/6/2007 7 3 A7 83.6 9.6 124.1 116.1 [1FT BELOW GRADE
9/6/2007 8 3 A-8 96.8 9.9 124.1 120.2 |1FT BELOW GRADE
9/6/2007 9 4 A-7 94.2 12.0 124.1 116.9 |6IN BELOW GRADE
9/8/2007 10 4 A-8 91.3 10.0 124.1 113.3  |6IN BELOW GRADE
91612007 11 1 A-9 96.1 11.3 124.1 119.3 |3FT BELOW GRADE
9/6/2007 12 1 A-9 97.8 11.8 124.1 121.4 [3FT BELOW GRADE
9/6/2007 13 2 A-9 96.2 11.8 1241 1194 |1FT BELOW GRADE
9/6/2007 14 2 A-9 85.1 12.2 124.1 118.0 |1FT BELOW GRADE
9/8/2007 15 3 A-9 94.8 1.7 124.1 117.6  I6IN BELOW GRADE
9/6/2007 16 3 A-9 92.1 12.3 124.1 114.3 |8IN BELOW GRADE

*Compaction requirement= 90%
*General Location= West trench
*ENTACT Oversight= Stacy Chervincky

*Backfill= Stony Creek, Kings Park Quarry




TESTING

Materials Testing Lab Inec.
NY Metropolitan Regional Gffice / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735

Phone {631 815-1900 » Fax (631) 815-190] - www. materials-festing.com

Client: Entact Environmental
66 North Chinton Avenue
Bay Shore, NY 11706

Project: NE7037

Test: In-Place Density Test
Method: ASTM D2922

Report #: 07EEC-014
Date: 09/06/07
Technician: Jose Chorro

Work order #: 108653

Page 1 of 2

[:[ Street

General Location: 61 North Clinton Ave. Bayshore

[ ] sidewalk

Other  Backiill

1 @ 3’ below grade A6 L1 West trench 7.6 114.0 124.1 91.9
2 | @ 3 below grade A6 1.1 West trench 7.6 1224 124.1 98.7
3 @ 3’ below grade A7 L1 West trench 8.2 i14.1 124.1 91.9
4 | @ 3 below grade A7 L1 West trench 8.0 115.8 1241 93.3
5 | @2 below grade A6 L2 West trench 9.9 1139 124.1 91.8
6 | @2 below grade A7 L2 West trench 11.2 ] 1133 124.1 91.3
7 | @1 below grade A6 L3 West trench 9.6 116.1 124.1 93.6
8 @ 1’ below grade A7 L3 West trench 9.9 120.2 124.1 96.8
9 | @ 6” below grade A6 1.4 West trench 12.0 116.9 124.1 94.2
10 | @ 6" below grade A7 L4 West trench 10.0 113.3 124.1 91.3
11 { @3 below grade A8 L1 West trench 11.3 119.3 124.1 96.1
12 | @ 3 below grade A8 L1 West trench 11.8 121.4 124.1 97.8

Remarks:

Material Type: Sand Reported To:
Hem #

Min. Compaction Regq. 90%
Complies: Y Submitted By:

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no liability for work executed by others.

The MT Group: » New York City = Long Island « Edison, NJ « Wallingford, CT » Dover, DE » Nefis, PA




h ~RIALS
TESTING

Materials Testing Lab Inc.
NY Metropelitan Regional Office / Corporate Headguarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone {(631) 815-1900 « Fax (631) 815-1901 » www.materials-tcsting.com

Client: Entact Environmental
66 North Clinton Avenue
Bay Shore, NY 11706

Project: NE7037

Test: In-Place Density Test
Method: ASTM D2922

Report #: O7EEC-014
Date: 09/06/07
Technician: Jose Chorro

Work order #: 108653
Page 2 of 2

El Street

(eneral Location: 61 North Clinton Ave. Bayshore

[ ] Sidewalk

Other  Backfill

1 @ 1’ below grade A8 L2 West trench 11.8 119.4 124.1 96.2
2 | @1 below grade AB L2 West trench 12.2 118.0 124.1 95.1
3 | @ 6" below grade AB L3 West trench 11.7 117.6 124.1 94.8
4 | @ 6" below grade A8 L3 West trench 12.3 114.3 124.1 92.1

Remarks:

Material Type: Sand Reported To:

Item #

Min. Compaction Req. 0%

Complies: Y Submitted By:

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no liability for work executed by others.

The MT Group: = New York City  Long Island - Edison, NJ » Wallingford, CT » Dover, DE = Neffs, PA



Materials Testing Lab Inc.
NY Metrepolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 » Fax (631) 815-1901 » www.materials-testing.com

MATERIALS
TESTING

Report #: O7EE-004
Client: Entact Environmental Date: 8/22/2007
66 North Clinton Avenue Lab# : 8344
Bay Shore, NY 11706 Work Order #: 108298
Project: NE7037
Sample: NE7037-SAND-03
Test: Laberatory Compaction Characteristics of Soil Using Modified Effort
Methcd: ASTM D1557 "C"
Sampled By: Client On 8/21/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
56 121.2
8.2 123.5
11.0 124.1
131 123.6
15.8 121.8
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
10.7 % @ 1241 LBS./CU. FT.
129.0 +
'81- 127.0 +
— 125.0 +
>
G 1230 /
w 121.0 +
a
% 119.0 +
117.0 +
115.0
00 20 40 60 80 100 120 140 16.0 180 200
% MOISTURE

Reported To:--

The MT Group: « New York City + Long Island » Edison, NJ » Wallingford, CT "k"”EG{fgr DE = Neffs, PA



RECORD OF COMPACTION TESTING

% % Max Dry {Dry
DATE TEST# | LIFT |[LOCATION compaction [Moisture |Density |Density [NOTES
9/7/2007 1 1 C-1 94.0 7.9 124.1 116.7 |4FT BELOW GRADE
9/7/2007 2 1 C-1 95.7 7.6 1241 118.7 |4FT BELOW GRADE
9/7/2007 3 2 C-1 96.1 9.0 124.1 119.3 _|3FT BELOW GRADE
8/7/2007 4 2 C-1 96.4 7.4 124.1 119.6  [3FT BELOW GRADE
9/7/2007 5 3 C-1 94.1 8.2 124.1 116.7  |2FT BELOW GRADE
9/7/2007 6 3 C-1 97.6 8.6 124.1 1211 |2FT BELOW GRADE
9/7/2007 7 4 C-1 93.0 7.0 124.1 115.4 |1FT BELOW GRADE
9/7/2007 8 4 C-1 92.7 7.4 124.1 115.0 1MFT BELOW GRADE
9/7/2007 9 5 C-1 96.5 7.2 124.1 119.7 |@ GRADE
9/7/2007 10 5 C-1 94.1 7.4 1241 116.8 |@ GRADE

*Compaction requirement= 90%

*General Location= North trench
*ENTACT Oversight= Stacy Chervincky
“Backfill= Stony Creek, Kings Park Quarry




Materials Testing Lab Inc.
NY Metropotitan Regional Office / Corporate Headguarters
145 Sherwood Avenue, Farmingdale, New York 11735

Client: Entact Environmental
66 North Clinten Avenue
Bay Shore, NY 11706

Project:  NE7037

Test: In-Place Density Test

Method: ASTM D2922

Phone {631 815-1900 » Fax {631} 815-1901 « www.matcrials-testing.com

Report #: 07EEC-015
Date: 09/07/07
Technician: John Navarmro

Work order #: 108760

Pagelofi

D Street

General Location:

[ ] sidewalk

Other Lot

1 | @4 below grade N/rench C-1 (it §) 7.9 116.7 124.1 94.0
2 | @4 below grade Nitrench C-1 (lift 1) 7.6 118.7 124.1 95.7
3 | @3 below grade Nftrench C-1 (lift 2) 9.0 119.3 124.1 96.1
4 | @ 3 below grade Niirench C-1 (lift 2) 7.4 119.6 124.1 96.4
5 | @2 below grade Nitrench C-1 (lift 3) 8.2 116.7 124.1 94.1
6 | @2 below grade Nirench C-1 (I:ift 3) 8.6 1211 1241  97.6
7 | @1 below grade Nirench C-1 (lift 4) 7.0 1154 124.1 93.0
8 | @1 below grade Nitrench C-1 (lift 4) 7.4 115.0 124.1 2.7
9 @ Grade N/trench C-1 (Iift 5) 7.2 119.7 124.1 96.5
10 | @ Grade N/trench C-1 (Hft 3) 74 116.8 124.1 94.1

Remarks:

Material Type: Reported To:

Item #

Min, Compaction Req.
Complies:

90%

Y

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.

Materials Testing accepts no liability for work executed by others.

The MT Group: » New York City » Long Island » Edison, NJ » Wallingford, CT ° Dover, DE = Neffs, PA



Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 « Fax (631) 815-1901 » www.materials-testing.com

MATERIALS
TESTING
Report #: 07EE-004
Client: Entact Environmental Date; 812212007
66 North Clinton Avenue Lab# : 8344
Bay Shore, NY 11706 Work Order #: 108298
Project: NE7037
Sampie: NE7037-SAND-03
Test: Laboratory Compaction Characteristics of Soif Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client On 8/21/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
56 121.2
8.2 123.5
11.0 124 .4
13.1 123.6
15.8 121.8
OPTIMURM MOISTURE MAXIMUM DRY DENSITY
10.7 % @ 124.1 LBS./CU. FT.
128.0 +
? 127.0 +
— 1250 +
el
G 12301 /'/
w1210 +
)
g 119.0 +
117.0 +
115.0
00 20 40 60 80 100 120 14.0 160 18.0 200
% MOISTURE

Reported To:--

o

N
Submitted By: Materials Testir:ge{:gbf"
;o

N A S
CEEsR oAy :
\-.L——'/

H
The MT Group: » New York City * Long Island - Edison, NJ » Wallingford, CT %@%r, DE « Neffs, PA



RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE | TEST# | LIFT [LOCATION compaction [Moisture |Density |Density |NOTES
9/10/2007 1 1 B-8 91.3 9.5 1241 113.3  |3FT BELOW GRADE
9/10/2007 2 1 B-8 90.0 8.2 1241 111.5  [3FT BELOW GRADE
9/10/2007 3 2 B-8 90.8 7.4 124.1 1126 |2FT BELOW GRADE
9/10/2007 4 2 B-8 91.0 8.2 124 1 113.0 [2FT BELOW GRADE
9/10/2007 5 3 B-8 90.3 8.9 124.1 1121 J1FT BELOW GRADE
9/10/2007 6 3 B-8 93.4 8.4 124.1 115.9 |1FT BELOW GRADE
9/10/2007 7 1 B-10 93.8 8.6 124.1 116.4 |4FT BELOW GRADE
9/10/2007 8 1 B-10 97.4 7.4 124.1 120.9 [4FT BELOW GRADE

*Compaction requirement= 90%
*Generai Location= East trench

*ENTACT Oversight= Stacy Chervincky
*Backfill= Stony Creek, Kings Park Quarry




MAT

Materials Testing Lab Inc.
NV Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 » Fax (631) 813-1901 « www.materials-testing.com

TESTING

Client: Entact Environmental Report #: 07EEC-018

66 North Clinton Avenue Date: 09/10/07

Bay Shore, NY 11706 Technician: Jose Chorro
Project:  NE7037 Work order #: 108816
Test: In-Place Density Test Page 1 of 1
Method: ASTM D2922

Street | ] sidewalk Other  Backfill

General Location:

¢1 North Clinton Ave. Bayshore

1 @ 3" below grade East trench BSIL “.”. .
2 | @3 below grade East trench B8 1L 8.2 1115 124.1 90.0
3 @ 2’ below grade East trench B§ 2L 7.4 112.6 1241 90.8
4 | @2 below grade East trench B§ 21, 8.2 113.0 124.1 91.0
5 | @1 below grade East trench B8 3L 8.9 1121 124.1 90.3
6 | @1 below grade East trench BE 3L 8.4 115.9 124.1 53.4
7 | @4 below grade East trench B10 1L 8.6 1164 124.1 93.8
8 | @4 below grade East trench B10 1L 7.4 120.9 124.1 97.4

Remarks:

Material Type: Sand Reported To:

Item #

Min. Compaction Reg. 94%

Complies: Y Submitted By:

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no liability for work executed by others,

The MT Group: » New York City = Long Island = Edison, NJ = Wallingford, CT » Dover, DE < Neffs, PA



Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 » Fax (631) 815-1901 « www.materials-testing.com

MATERIALS

TESTING
Report #: O7EE-004
Client: Entact Environmental Date: 8/22/2007
66 North Clinton Avenue Lab#: 8344
Bay Shore, NY 11706 Work Order #: 108298
Project: NE7037
Sample: NE7037-SAND-03
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client On 8/21/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
56 121.2
8.2 123.5
11.0 124.1
13.1 1236
15.8 121.8
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
10.7 % @ 124.1 LBS./CU. FT.
129.0 +
é 127.0 +
= 125.0 +
-
g 12301 /
L&JJ 121.0 4+
E 119.0 +
1M17.0 +
115.0
00 20 40 6.0 80 100 120 140 160 180 200
% MOISTURE

Reported To:--




RECORD OF COMPACTION TESTING

% % Max Dry ([Dry
DATE TEST# | LIFT |[LOCATION compaction |Moisture {Density |Density [NOTES

9/11/2007 1 4 B-8 94.0 9.1 124.1 116.7 |@ GRADE

91112007 2 4 B-8 90.4 10.7 124.1 112.2 1@ GRADE

9/11/2007 3 1 B-9 93.0 9.1 124 1 115.4 |3FT BELOW GRADE
9/11/2007 4 1 B-g 92.5 7.5 124.1 114.8 [3FT BELOW GRADE
9/11/2007 5 2 B-9 97.6 7.9 1241 121.1 |2FT BELOW GRADE
8/11/2007 6 2 B-9 94.3 7.9 124.1 117.1  [2FT BELOW GRADE
9/11/2007 7 1 C-3 94.5 8.6 124.1 117.3  [4FT BELOW GRADE
9/11/2007 8 1 C-3 91.7 7.9 1241 113.8 |4FT BELOW GRADE
9/11/2007 9 2 C-3 93.0 8.0 1241 115.4 |3FT BELOW GRADE
9/11/2007 10 2 C-3 92.9 9.1 124.1 115.3 |3FT BELOW GRADE
9/11/2007 11 3 C-3 92.8 7.7 124.1 116.2  (2FT BELOW GRADE
9/11/2007 12 3 C-3 93.0 8.0 124.1 115.4 [2FT BELOW GRADE
9/11/2007 13 4 C-3 98.1 7.5 124.1 121.7 [1FT BELOW GRADE
9/11/2007 14 4 C-3 97.7 8.3 124.1 121.3  [1FT BELOW GRADE

*Compaction requirement= 90%

*General Location= North and Fast trench
*ENTACT Oversight= Stacy Chervincky
*Backfill= Stony Creek, Kings Park Quarry




Materials Testing Lab Inc.
NY Metropotitan Regional Office / Corporate Headquariers
145 Sherwood Avenue, Farmingdale, New York 11735
Phone {631} 815-1900 = Fax {631} 815-1901 « www.materials-testing.com

66 North Clinton Avenue

Client: Entact Environmental
Bay Shore, NY 11706

Project: NE7037

Test: In-Place Density Test

Method: ASTM D2922

Report #:
Date:
Technician:
Work order #:

07EEC-016
09/11/07
Leonard O.
108932
Page 1l of1

Street

General Location:

[ ] sidewalk

Other

1 @ Sub grade Fast trench area B-8 (1) 9.1 116.7 124.1 94.0
2 | @ Sub grade Fast trench area B-8 (2) 10.7 1122 124.1 90.4
3 @ 3’ below grade Fast trench area B-9 (1) 9.1 1154 124.1 93.0
4 | @3 below grade Fast trench area B-9 (2) 7.5 114.8 124.1 92.5
5 @ 2’ below grade East trench area B-9 (1) 7.9 121.1 124.1 97.6
6 | @ 2 below grade East trench area B-9 (2) 7.9 117.1 124.1 094.3
7 | @4 below grade Neorth trench area C-3 (1) 8.6 117.3 124.1 94.5
8 | @4 below grade North trench area C-3 (2) 7.9 113.8 124.1 091.7
9 | @ 3’ below grade North trench area C-3 (1) 8.0 115.4 124.1 93.0
10 | @ 3’ below grade North trench area C-3 (2) 9.1 115.3 124.1 92.9
11 | @2 below grade North trench area C-3 (1) 7.7 1152 124.1 92.8
12 | @ 2’ below grade North trench area C-3 (2) 8.0 1154 124.1 93.0
13 | @ b’ below grade North trench area C-3 (1) 7.5 121.7 12411 981"
14 ! @V below grade North trench area C-3 (2) 8.3 121.3 12411 977"

Remarks:

Materia! Type:

em #

Min. Compaction Reg.
Complies:

Existing Fill, Imported Fill

90%
Y

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no hability for work executed by others.

Reported To:

Submitted By:

5
3

The MT Group: » New York City » Long Island - Edison, NJ » Wallingford, CT » Dover, DE « Neffs, PA



Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 » Fax (631} 815-1901 « www.materials-testing. com

MATERIALS

TESTING

Report #: O7EE-004
Client: Entact Environmental Date: 8/22/2007
66 North Clinton Avenue Lab# : 8344
Bay Shore, NY 11706 Work Order i#: 108298
Project: NE7037
Sample: NE7037-SAND-03
Test: Laboratory Compaction Characteristics of Sail Using Modified Effort
Method: ASTM D1557 "C™
Sampled By: Client On 8/21/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
56 121.2
82 123.5
11.0 1241
13.1 123.8
15.8 121.8
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
10.7 % @ 124.1 LBS./CU. FT.
129.0 +
E)l: 127.0 +
= 125.0 +
e
g 12301 /
w 121.0 +
[
g 119.0 +
117.0 +
115.0
6.0 20 40 80 80 100 120 140 16.0 1890 200
% MOISTURE

Reported To:--

% P
The MT Group: » New York City - Long Island » Edison, NJ » Wallingford, CT \:“Btﬁér, DE » Neffs, PA



RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE TEST# | LIFT |LOCATION compaction |Moisture |Density  |Density [NOTES
9122007 1 3 B-9 94.0 9.1 1241 116.7 @ GRADE
91212007 2 3 B-9 90.4 10.7 124.1 1122 1@ GRADE

*Compaction requirement= 90%
*General Location= East trench

*ENTACT Oversight= Stacy Chervincky
*Backfill= Stony Creek, Kings Park Quarry




Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenuc, Farmingdale, New York 11735
Phone (631) 815-1900 » Fax (631) 813-1901 » www.materials-testing. cotmn

TESTING
Client: Entact Environmental Report #: O07EEC-017
66 North Clinton Avenue Date: 09/12/07
Bay Shore, NY 11706 Technician: Kevin Grant
Project: NE7037 Work order #: 108991
Test: In-Place Density Test Pagelof1l

Method: ASTM D2922

Street D Sidewalk Other

General Location:  E/Trench area B9 lift 3

1| @ Grade Side fence right corner 961 1242 1241 100+
@ Grade Side fence left corner 7.2 118.4 124.1 95.4
Remarks:
Material Type: Recycled Reported To:
Item #
Min. Compaction Reg. 90%
Complies: Y Submitted By:

The above reported data is the property of the client. No seproduction of
the above data without the sole permission of Materials Testing Lab, Ing.
Materials Testing accepts no Habifity for work executed by others.

The MT Group: » New York City = Long Island « Edison, NJ » Wallingford, CT » Dover, DE = Neffs, PA



MTc roup

MATERIALS
TESTING

Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 » Fax (631) 815-1901 » www.materials-testing.com

Report #: 07EE-004
Client: Entact Environmental Date: B/22/2007
66 North Clinton Avenue Lab# : 8344
Bay Shore, NY 11706 Work Order #: 108298
Project: NE7037
Sample: NE7037-SAND-03
Test: Laboratory Compaction Charzacteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client On 8/21/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
56 121.2
8.2 123.5
11.0 1241
13.1 123.6
15.8 121.8
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
10.7 % @ 124.1 LBS./CU. FT.
1290 4+
§ 127.0 +
~ 1260 +
=
g 12301 /
w 121.0 +
o
g 119.0 4+
117.0 +
115.0
00 20 40 60 80 100 120 140 16.0 180 200
% MOISTURE
Reported To:--

The MT Group: « New York City » Long Island « Edison, NJ - Wallingford, CT *Pover, DE « Neffs, PA
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